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General Information

Applicant Honeywell International Inc
Applicant Address 9680 Old Bailes Rd. Fort Mill, SC 29707 United States
Honeywell International Inc.
Manufacturer - .
Honeywell Safety and Productivity Solutions
Manufacturer Address 9680 Old Bailes Rd. Fort Mill, SC 29707 United States
Test Site MRT Technology (Taiwan) Co., Ltd

No. 38, Fuxing Second Rd., Guishan Dist., Taoyuan City 333, Taiwan
(R.0.C)

Test Site Address

MRT FCC Registration No. | 291082

Test Facility / Accreditations

1. MRT facility is a FCC registered (Reg. No. 291082) test facility with the site description report on
file and is designated by the FCC as an Accredited Test Firm.

2. MRT facility is an IC registered (MRT Reg. No. 21723) test laboratory with the site description on
file at Industry Canada.

3. MRT Lab is accredited to ISO 17025 by the Taiwan Accreditation Foundation (TAF Cert. No.
3261) in EMC, Telecommunications and Radio testing for FCC (Designation Number: TW3261),
Industry Canada, EU and TELEC Rules.
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1. INTRODUCTION
1.1. Scope

Measurement and determination of electromagnetic emissions (EMC) of radio frequency devices
including intentional and/or unintentional radiators for compliance with the technical rules and

regulations of the Federal Communications Commission and the Industry Canada Certification
and Engineering Bureau.

1.2. MRT Test Location

The map below shows the location of the MRT LABORATORY, its proximity to the Taoyuan City.
These measurement tests were conducted at the MRT Technology (Taiwan) Co., Ltd. Facility
located at N0.38, Fuxing 2nd Rd., Guishan Dist., Taoyuan City 33377, Taiwan (R.O.C).
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1.3. Product Information

Product Name Mobile Computer

Model No. CK67X1IN

Brand Name Honeywell

Wi-Fi Specification 802.11a/b/g/n/acl/ax

Bluetooth Specification Main BT/BLE : V5.3 dual mode + 2" BLE: V5.3 Single mode
NFC Specification 13.56MHz

4G-LTE: Band 2,4,5,7,12,13,14,17,25,26,30,38,41,42,43,48,66,71

WWAN Specification
5G-NR: n 2,5,7,12,13,14,25,26,30,38,41,48,66,71,77,78

CA Intra-Band 5B; 7C; 38C; 41C,; 66B; 66C

#24295D8051, #24295D80CF (Conducted)
#24295D8059 (Radiated)

EUT ldentification No.:

Operating Temperature Range |-20~50 °C

Supply Voltage Rating DC 3.6V

Accessory

Brand: Honeywell
Battery MODEL:CK65-BTSC
Rating: 3.6Vdc, 7000mAh, 25.2Wh

Remark:
The information of EUT was provided by the manufacturer, and the accuracy of the information shall

be the responsibility of the manufacturer.

Note:
1. For other features of this EUT, test report will be issued separately.
2. This product has 3 scanners, 5 keypads, can refer as below:

Scanner S0703 S0803FR S0803 - --
53keys
] ] ] 42keys
Keypad Alpha Numeric Numeric Large Numeric Alpha )
. Numeric
Numeric

3. This report selected SO803FR with Alpha Numeric as the main test.
For a more detailed description, please refer to Specification or User’s Manual supplied by the
applicant and/or manufacturer.
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1.4. Radio Specification under Testing

E-UTRA Specification

FDD TX Frequency Range

LTE Band 14: 788 ~ 798 MHz; LTE Band 26: 814 ~ 824 MHz
NR n14: 788 ~ 798 MHz; NR n26: 814 ~ 824 MHz

FDD RX Frequency Range

LTE Band 14: 758 ~ 768 MHz; LTE Band 26: 859 ~ 869 MHz
NR nl14: 758 ~ 768 MHz; NR n26: 859 ~ 869 MHz

Support Bandwidth

LTE Band 14, 26: 5MHz, 10MHz
NR nl14, n26: 5MHz, 10MHz

Type of Modulation

UL up to 256QAM, DL up to 256QAM

1.5. Description of Available Antennas

Antenna Type LDS
Frequency Range (MHz) Max Peak Gain (dBi)
Technology
TX RX ANTO ANT2
LTE Band 14 788 ~ 798 758 ~ 768 -3.38 --
LTE Band 26 814 ~ 824 859 ~ 869 -3.38 --
NR n14 788 ~ 798 758 ~ 768 -3.38 --
NR n26 814 ~ 824 859 ~ 869 -3.38 -
Note

1: All antenna information (Antenna type and Peak Gain) is provided by the manufacturer.
2: The typical antennas used to calculate the ERP (EIRP).
3. AntO support TX functions for LB (716MHz-898MHz).

1.6. Test Methodology

According to the specifications of the manufacturer, the EUT must comply with the requirements of

the following standards:

ANSI C63.26:2015

FCC CFR 47 Part 2,

Part 22, Part 24, Part 27

FCC KDB 971168 D01 v03r01: Power Meas License Digital Systems
FCC KDB 971168 D02 v02r02: Misc Rev Approv License Devices
FCC KDB 412172 D01 v01r01: Determining ERP and EIRP
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2. DESCRIPTION OF TEST

2.1. Summary

FCC Part Section(s) Test Description Test Condition Test Result
2.1049 Occupied Bandwidth Pass
2.1055, 90.213 Frequency Stability Pass
2.1046, 90.542(a)(7), 90.635(b) Transmitter Output Power Pass
22.913(d) Peak to Average Ratio Pass
Conducted

Transmitter unwanted emissions
2.1051, 90.543(e), 90.691(b)

(band-edge)

— Pass

Transmitter unwanted emissions
2.1051, 90.543(e), 90.691(b) )

(spurious)
2.1053, 90.543(e)(f), 90.691(b) Transmitter Spurious Emissions Radiated Pass

Notes:

1) The analyzer plots shown in this section were all taken with a correction table loaded into the analyzer.

The correction table was used to account for the losses of the cables and attenuators used as part of the

system to connect the EUT to the analyzer at all frequencies of interest.

2) All supported modulation types were evaluated. The worst-case emission of modulation was selected.

Therefore, the Frequency Stability, Transmitter unwanted emissions (band-edge), Transmitter unwanted

emissions (spurious), Radiated Spurious Emissions were presented worst-case in the test report.

3) For radiated emission tests, every axis (X, Y, Z) was also verified. The test results shown in the following

sections represent the worst-case emissions.
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LTE Test Items Bandwidth Modulation RB Combination Test Channel
Occupied Bandwidth All BW All Modulation Full Low/Middle/High
Frequency Stability Maximum BW QPSK Full Middle
Transmitter Output Power All BW All Modulation 1RB/Half/Full Low/Middle/High
Peak to Average Ratio All BW All Modulation Full Middle
Band Edge All BW QPSK 1RB/Half/Full Low/High
Conducted Emissions All BW All Modulation 1RB Low/Middle/High
Radiated Emissions Minimum BW QPSK 1RB Low/Middle/High

Note:

1. All modes of operation and data rates were investigated. The test results shown in the above part represent

the worst case emissions.

2. All antenna port conducted emissions testing was performed on a test bench with the antenna port of the

EUT connected to the spectrum analyzer through calibrated cables, attenuators, and couplers.

NR Test ltems Bandwidth Modulation RB Combination Test Channel
) . All DFT ) )
Occupied Bandwidth All BW Outer full RB Low/Middle/High
Modulation
Frequency Stability Maximum BW DFT_BPSK Outer full RB Middle
All DFT Edge_1RB
_ Modulation and Inner_1RB _ _
Transmitter Output Power All BW Low/Middle/High
CP_QPSK Inner Full RB
Modulation Outer full RB
All DFT
Peak to Average Ratio Maximum BW ) Outer full RB Middle
Modulation
Edge_1RB _
Band Edge All BW DFT_BPSK Low/High
Outer full RB
o All DFT _ _
Conducted Emissions All BW ) Inner_1RB Low/Middle/High
Modulation
Radiated Emissions Minimum BW DFT_BPSK Inner_1RB Low/Middle/High

Note:

1. All modes of operation and data rates were investigated. The test results shown in the above part represent

the worst case emissions.

2. All antenna port conducted emissions testing was performed on a test bench with the antenna port of the

EUT connected to the spectrum analyzer through calibrated cables, attenuators, and couplers.

Page Number: 10 of 118




m I‘ Report No.: 2408 TW0104-U14

2.2. Occupied Bandwidth

According to FCC Part 2.1049
The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above its

upper frequency limits, the mean powers radiated are each equal to 0.5 percent of the total mean
power radiated by a given emission shall be measured.

2.3. Frequency Stability / Temperature Variation

According to FCC Part 2.1055, 90.213
Frequency stability testing is performed in accordance with the guidelines of
ANSI/TIA-603-E-2016. The frequency stability of the transmitter is measured by:

a.) Temperature: The temperature is varied from -30°C to +50°C in 10°C increments using an
environmental chamber.

b.) Primary Supply Voltage: The primary supply voltage is varied from 85% to 115% of the nominal
value for non hand-carried battery and AC powered equipment. For hand-carried, battery-powered
equipment, primary supply voltage is reduced to the battery operating end point which shall be
specified by the manufacturer.

Specification — For Part 22, the frequency stability of the transmitter shall be maintained within
+0.00025% (+2.5 ppm) of the center frequency.

Time Period and Procedure:

1. The carrier frequency of the transmitter is measured at room temperature (20°C to provide a
reference).

2. The equipment is turned on in a “standby” condition for fifteen minutes before applying power to
the transmitter. Measurement of the carrier frequency of the transmitter is made within one minute
after applying power to the transmitter.

3. Frequency measurements are made at 10°C intervals ranging from -30°C to +50°C. A period of at
least one half-hour is provided to allow stabilization of the equipment at each temperature level.
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2.4. Conducted Output Power Measurment

According to FCC Part 2.1046, 90.542, 90.635

According to KDB 412172 D01 Section 1.2 Power Approach
EIRP =PT + GT - LC =ERP + 2.15dB, ERP = EIRP - 2.15 dB
PT = transmitter output power in dBm

GT = gain of the transmitting antenna in dBi

LC = signal attenuation in the connecting cable between the transmitter and antenna in dB.

Technology ERP Power Limit Technology ERP Power Limit
LTE Band 14 3W (34.77dBm) LTE Band 26 100W (50dBm)
NR nl14 3W (34.77dBm) NR n26 100W (50dBm)

LTE Band 26 and NR n26 frequency range 814MHz ~ 824MHz.

2.5. Peak-Average Ratio

According to FCC Part 22.913

A peak to average ratio measurement is performed at the conducted port of the EUT. The

spectrum analyzers Complementary Cumulative Distribution Function (CCDF) measurement

profile is used to determine the largest deviation between the average and the peak power of the

EUT in a given bandwidth. The CCDF curve shows how much time the peak waveform spends at

or above a given average power level. The percent of time the signal spends at or above the level

defines the probability for that particular power level.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.
The PAPR measurements should be made using either an instrument with complementary
cumulative distribution function (CCDF) capabilities to determine that PAPR will not exceed 13 dB
for more than 0.1 percent of the time or other Commission approved procedure. The
measurement must be performed using a signal corresponding to the highest PAPR expected
during periods of continuous transmission.

Page Number: 12 of 118



m I‘ Report No.: 2408 TW0104-U14

2.6. Spurious and Harmonic Emissions at Antenna Terminal

According to FCC Part 2.1051, 90.543, 90.691

For LTE Band 14 and NR n14:

The spurious (unwanted) emission limits specified in the individual FCC rule parts applicable to

licensed digital transmitters (typically referred to under the heading ‘emission limits’) normally
apply to any and all emissions that are present outside of the authorized frequency band/block and
apply to emissions in both the out-of-band and spurious domains. unwanted emissions are
required by the licensed rule parts to be attenuated below the transmitter power by a factor of at
least 43+ 10log(P) dB on any frequency between 775-788 MHz, above 805 MHz, and below 758
MHz, where P represents the transmitter power expressed in watts.

In accordance with Part 90.543 (e)(3) of this section is based on the use of measurement
instrumentation employing a resolution bandwidth of 100 kHz or greater. However, in the 100 kHz
bands immediately outside and adjacent to the frequency block, a resolution bandwidth of 30 kHz
may be employed.

On all frequencies between 769-775 MHz and 799-805 MHz, by a factor not less than 65 + 10 log
(P) dB in a 6.25 kHz band segment, for mobile and portable stations

For LTE Band 26 (814MHz ~ 824MHz) and NR n26 (814MHz ~ 824MHz):
(1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5

kHz, the power of any emission shall be attenuated below the transmitter power (P) in watts by at
least 116 Log10(f/6.1) decibels or 50 + 10 log10(P) decibels or 80 decibels, whichever is the
lesser attenuation, where f is the frequency removed from the center of the outer channel in the
block in kilohertz and where f is greater than 12.5 kHz.

(2) For any frequency removed from the EA licensee's frequency block greater than 37.5 kHz, the
power of any emission shall be attenuated below the transmitter power (P) in watts by at least 43 +
10 log10(P) decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency
removed from the center of the outer channel in the block in kilohertz and where f is greater than
37.5 kHz.
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2.7. Conducted and Radiated Spurious Emissions

According to FCC Part 2.1051, 2.1053, 90.543, 90.691
The level of the carrier and the various conducted spurious and harmonic frequencies is measured

by means of a calibrated spectrum analyzer. The spectrum is scanned from the lowest frequency
generated in the equipment up to a frequency including its 10th harmonic.

For LTE Band 14 and NR n14
On any frequency outside a licensee’s frequency block, the power of any emission shall be

attenuated below the transmitter power (P) by at least 43 + 10 log(P) dB. The emission limit equal
to -13dBm.

For operations in the 758-775 MHz and 788-805 MHz bands, all emissions including harmonics in
the band 1559-1610 MHz shall be limited to -70 dBW/MHz equivalent isotropically radiated power
(EIRP) for wideband signals, and —80 dBW EIRP for discrete emissions of less than 700 Hz
bandwidth. The radiated emission limit equal to -40dBm.

For LTE Band 26 (814MHz ~ 824MHz) and NR n26 (814MHz ~ 824MHz)
On any frequency outside a licensee’s frequency block, the power of any emission shall be

attenuated below the transmitter power (P) by at least 43 + 10 log(P) dB. The emission limit equal
to -13dBm.
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3. TEST EQUIPMENT CALIBRATION DATE

Radiated Emissions

Instrument Manufacturer | Type No. Asset No. Cali. Interval | Cali. Due Date

Acitve Loop Antenna SCHWARZBECK | FMZB 1519B MRTTWAO00002 1 year 2025/5/7
Broadband TRILOG Antenna SCHWARZBECK VULB 9162 MRTTWAO00086 1 year 2025/11/5
Broadband Hornantenna RFSPIN DRH18-E MRTTWAO00087 1year 2025/5/20

EMC Instruments
Broadband Preamplifier _ EMC118A45SE MRTTWAO00088 1year 2025/5/14
corporation

Breitband Hornantenna Schwarzbeck BBHA 9170 MRTTWAO00004 1 year 2025/3/26
Broadband Ampilifier Schwarzbeck BBV 9721 MRTTWAO00006 1year 2025/3/21

EMI Test Receiver R&S ESR3 MRTTWAO00009 1 year 2025/3/5

Signal Analyzer R&S FSVA3044 MRTTWAO00092 1 year 2025/6/20

Cable HUBERSUHNER SF106 MRTTWEOQ0010 1 year 2025/6/14

K1K50-UP0264-
Cable Rosnol MRTTWEO00012 1 year 2025/6/14
K1K50-4M
Conducted Test Equipment
Instrument Manufacturer | Type No. Asset No. Cali. Interval | Cali. Due Date

EXA Signal Analyzer KEYSIGHT N9010A MRTTWAO00012 1 year 2025/9/24

EXA Signal Analyzer KEYSIGHT N9010B MRTTWAO00074 1 year 2025/8/12

USB Wideband Power Sensor KEYSIGHT U2021XA MRTTWAO00015 1 year 2025/3/12

Wideband Radio Communication
R&S CMW 500 MRTTWAO00084 1 year 2025/10/23
Taster
UXM 5G Wireless Test Platform KEYSIGHT E7515B MRTTWAO00089 1 year 2025/5/30
Test Software
Software Version Function
e3 9.160520a EMI Test Software
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4. Decision Rules and Measurement Uncertainty

4.1. Decision Rules

The Decision Rule is based on Simple Acceptance in accordance with ISO Guide 98-4: 2012 Clause 8.2.

(Measurement uncertainty is not taken into account when stating conformity with a specified requirement.)
4.2. Measurement Uncertainty

Where relevant, the following test uncertainty levels have been estimated for tests performed on the EUT as
specified in CISPR 16-4-2. This uncertainty represents an expanded uncertainty expressed at approximately

the 95% confidence level using a coverage factor of k = 2.

Radiated Spurious Emission

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
9kHz~30MHz: £ 3.92dB
30MHz~1GHz: £ 4.25dB
1GHz~18GHz: £ 4.40dB
18GHz~40GHz: + 4.45dB
Frequency Error

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): +78.4Hz

Conducted Power
Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): £ 0.84dB

Conducted Spurious Emission

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):+ 2.65 dB
Occupied Bandwidth
Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): +3.3%

Temp. / Humidity
Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): +0.82°C/ +3%

DC Voltage
Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): +0.3%

Note:

Determining compliance is based on the test results met the regulation limits or requirements
declared by clients, and the test results don't take into account the value of measurement
uncertainty.
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5. TEST RESULT

5.1. Summary

Maximum Conducted Power and ERP/EIRP Power

Average power measurements were performed only when the EUT was transmitting at its

maximum power control level using a broadband power meter with a pulse sensor. The power

meter implemented triggering and gating capabilities which were set up such that power

measurements were recorded only during the ON time of the transmitter.

The relevant equation for determining the maximum ERP or EIRP from the measured RF output

power is given in Equation (1) as follows
ERP or EIRP = Puyeas + Gt

where

ERP or EIRP effective radiated power or equivalent isotropically radiated power, respectively.

(expressed in the same units as Pyeas , €.9., dBm or dBW)

Pmeas measured transmitter output power or PSD, in dBm or dBW
Gr gain of the transmitting antenna, in dBd (ERP) or dBi (EIRP)
ERP = EIRP -2.15

LTE Band Band14 Antenna Gain (dBi) -3.38
: Conducted Peak | Conducted Peak [ Maximum ERP -
BW Modulation ERP Limit (W)
Power (dBm) Power (W) (W)
QPSK 24.63 0.290 0.081 3
16QAM 23.98 0.250 0.070 3
5MHz
64QAM 22.81 0.191 0.053 3
256QAM 19.65 0.092 0.026 3
QPSK 24.47 0.280 0.078 3
16QAM 23.84 0.242 0.068 3
10MHz
64QAM 22.59 0.182 0.051 3
256QAM 19.49 0.089 0.025 3
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LTE Band Band26 Antenna Gain (dBi) -3.38
Conducted Peak | Conducted Peak [ Maximum ERP
BW Modulation ERP Limit (W)
Power (dBm) Power (W) (W)

QPSK 24.49 0.281 0.079 100
16QAM 23.63 0.231 0.065 100

1.4MHz
64QAM 22.45 0.176 0.049 100
256QAM 19.70 0.093 0.026 100
QPSK 24.25 0.266 0.074 100
16QAM 23.48 0.223 0.062 100

3MHz
64QAM 22.36 0.172 0.048 100
256QAM 20.01 0.100 0.028 100
QPSK 24.48 0.281 0.079 100
16QAM 23.49 0.223 0.063 100

5MHz
64QAM 22.26 0.168 0.047 100
256QAM 19.73 0.094 0.026 100
QPSK 24.10 0.257 0.072 100
16QAM 23.64 0.231 0.065 100

10MHz
64QAM 22.19 0.166 0.046 100
256QAM 19.36 0.086 0.024 100

NR Band N14 Antenna Gain (dBi) -3.38
Conducted Peak | Conducted Peak | Maximum ERP
BW Modulation ERP Limit (W)
Power (dBm) Power (W) (W)

DFT_BPSK 24.38 0.274 0.077 3
DFT_QPSK 24.28 0.268 0.075 3
5MHz DFT_16QAM 23.30 0.214 0.060 3
DFT_64QAM 21.98 0.158 0.044 3
DFT_256QAM 19.73 0.094 0.026 3
DFT_BPSK 24.18 0.262 0.073 3
DFT_QPSK 24.15 0.260 0.073 3
10MHz DFT_16QAM 23.20 0.209 0.058 3
DFT_64QAM 21.84 0.153 0.043 3
DFT_256QAM 19.69 0.093 0.026 3
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NR Band N26 (Part90) Antenna Gain (dBi) -3.38
Conducted Peak | Conducted Peak | Maximum ERP
BW Modulation ERP Limit (W)
Power (dBm) Power (W) (W)
DFT_BPSK 24.38 0.274 0.077 100
DFT_QPSK 24.28 0.268 0.075 100
5MHz DFT_16QAM 23.30 0.214 0.060 100
DFT_64QAM 21.98 0.158 0.044 100
DFT_256QAM 19.73 0.094 0.026 100
DFT_BPSK 24.18 0.262 0.073 100
DFT_QPSK 24.15 0.260 0.073 100
10MHz DFT_16QAM 23.20 0.209 0.058 100
DFT_64QAM 21.84 0.153 0.043 100
DFT_256QAM 19.69 0.093 0.026 100
_ Maximum 99% Occupied Bandwidth Designator
LTE Band BandWidth
QPSK 16QAM 64QAM 256QAM
] 5MHz 4AM47G7D AM4TWTD AM4TWTD AM4TWTD
an
10MHz 8M94G7D 8M94W7D 8M94W7D 8M95W7D
_ Maximum 99% Occupied Bandwidth Designator
LTE Band BandWidth
QPSK 16QAM 64QAM 256QAM
1.4MHz 1M08G7D IMO8WT7D IMO8WT7D 1M0O8WT7D
Band 26 3MHz 2M69G7D 2M68W7D 2M69W7D 2M69W7D
(Part90) 5MHz AM47GT7D AMATWTD 4AM49WT7D AMATWTD
10MHz 8M95G7D 8M95W7D 8M93W7D 8M95W7D
_ Maximum 99% Occupied Bandwidth Designator
NR Band BandWidth
BPSK QPSK 16QAM 64QAM 256QAM
N 5MHz 4AM48G7D AM47GT7D AMATWTD 4AM48WT7D 4AM49WT7D
n
10MHz 8M89G7D 8M93G7D 8M91W7D 8M93W7D 8M91W7D
_ Maximum 99% Occupied Bandwidth Designator
NR Band BandWidth
BPSK QPSK 16QAM 64QAM 256QAM
NR n26 5MHz 4M49G7D AM47G7D AM4ATWTD AM4ATWTD 4AM49WT7D
(814~824MHz) 10MHz 8M90G7D 8M94G7D 8M92W7D | 8M93W7D | 8M92W7D
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5.2. Occupied Bandwidth

5.2.1 Test Limit
The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above its
upper frequency limits, the mean powers radiated are each equal to 0.5 percent of the total mean
power radiated by a given emission shall be measured.

5.2.2 Test Procedure used

ANSI C63.26-2015 - Section 5.4.4

5.2.3 Test Setting

Set center frequency to the nominal EUT channel center frequency

RBW = The nominal RBW shall be in the range of 1% to 5% of the anticipated OBW
VBW = 3 x RBW

Detector = Peak

Trace mode = max hold

Sweep = auto couple

Allow the trace to stabilize

© N o g A~ W N PE

Use the 99% power bandwidth function of the instrument and report the measured bandwidth.

5.2.4 Test Setup

—
- -
Caommunication Tester

IR I '
e EUT

i B

. [}
- -

0OC Block & Attenualor
Spectrum Analyzer

5.2.5 Test Result
Refer to Appendix A.1
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5.3. Frequency Stability Under Temperature & Voltage Variations

5.3.1 Test Limit
The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized
frequency block. The frequency stability of the transmitter shall be maintained within £0.00025%
(x2.5ppm) of the center frequency.

5.3.2 Test Procedure
ANSI C63.26-2015 - Section 5.6

5.3.3 Frequency Stability Under Voltage Variations
Set chamber temperature to 20°C. Use a variable AC power supply / DC power source to power
the EUT and set the voltage to rated voltage. Set the spectrum analyzer RBW low enough to

obtain the desired frequency resolution and recorded the frequency.
Reduce the input voltage to specify extreme voltage variation (x15%) and endpoint, recordthe
maximum

5.3.4 Test Setup

Standard Temperature
& Humidity Chamber

Communication Tester

Atanasor EUT

Power Supply

ooo

5.3.5 Test Result
Refer to Appendix A.2
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5.4. Transmitter Output Power Measurement

5.4.1 Test Limit

Technology ERP Power Limit Technology ERP Power Limit
LTE Band 14 3W (34.77dBm) LTE Band 26 100W (50dBm)
NR n14 3W (34.77dBm) NR n26 100W (50dBm)

LTE Band 26 and NR n26 frequency range 814MHz ~ 824MHz.

5.4.2 Test Procedure

ANSI C63.26-2015 - Section 5.2.4.2

5.4.3 Test Setting

Average power measurements were performed only when the EUT was transmitting at its

maximum power control level using a broadband power meter with a pulse sensor. The power

meter implemented triggering and gating capabilities which were set up such that power

measurements were recorded only during the ON time of the transmitter.

5.4.4 Test Setup

|

|

|
—

Communication Tester

5.4.5 Test Result
Refer to Appendix A.3

j——

Power Meter

1 0
'

DC Block & Attenuator

EUT
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5.5. Peak-Average Ratio

5.5.1 Test Limit
The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.
The PAPR measurements should be made using either an instrument with complementary
cumulative distribution function (CCDF) capabilities to determine that PAPR will not exceed 13 dB

for more than 0.1 percent of the time or other Commission approved procedure.

5.5.2 Test Procedure

ANSI C63.26-2015 - Section 5.2.3.4 (CCDF).

5.5.3 Test Setting
1. Set the resolution / measurement bandwidth = signal’s occupied bandwidth
2. Set the number of counts to a value that stabilizes the measured CCDF curve

3. Record the maximum PARR level associated with a probability of 0.1%

5.5.4 Test Setup

-
- T -

Communicstion Tester

VI |
— EUT

. -l

- - o
DC Block & Attenuator
Spectrum Analyzer

5.5.5 Test Result
Refer to Appendix A.4
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5.6. Transmitter unwanted emissions (band-edge) Measurement

5.6.1 Test Limit

For LTE Band 14 and NR n14:
The spurious (unwanted) emission limits specified in the individual FCC rule parts applicable to

licensed digital transmitters (typically referred to under the heading ‘emission limits’) normally
apply to any and all emissions that are present outside of the authorized frequency band/block and
apply to emissions in both the out-of-band and spurious domains. unwanted emissions are
required by the licensed rule parts to be attenuated below the transmitter power by a factor of at
least 43+ 10log(P) dB on any frequency between 775-788 MHz, above 805 MHz, and below 758
MHz, where P represents the transmitter power expressed in watts.

In accordance with Part 90.543 (e)(3) of this section is based on the use of measurement
instrumentation employing a resolution bandwidth of 100 kHz or greater. However, in the 100 kHz
bands immediately outside and adjacent to the frequency block, a resolution bandwidth of 30 kHz
may be employed.

On all frequencies between 769-775 MHz and 799-805 MHz, by a factor not less than 65 + 10 log
(P) dB in a 6.25 kHz band segment, for mobile and portable stations

For LTE Band 26 (814MHz ~ 824MHz) and NR n26 (814MHz ~ 824MH2z):
(1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5

kHz, the power of any emission shall be attenuated below the transmitter power (P) in watts by at
least 116 Log10(f/6.1) decibels or 50 + 10 log10(P) decibels or 80 decibels, whichever is the
lesser attenuation, where f is the frequency removed from the center of the outer channel in the
block in kilohertz and where f is greater than 12.5 kHz.

(2) For any frequency removed from the EA licensee's frequency block greater than 37.5 kHz, the
power of any emission shall be attenuated below the transmitter power (P) in watts by at least 43 +
10 log10(P) decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency
removed from the center of the outer channel in the block in kilohertz and where f is greater than
37.5 kHz.
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5.6.2 Test Procedure
ANSI C63.26-2015 - Section 5.7.

5.6.3 Test Setting
In the 1 MHz bands immediately outside and adjacent to the frequency block a resolution
bandwidth of at least one percent of the emission bandwidth of the fundamental emission of the
transmitter may be employed. A narrower resolution bandwidth is permitted in all cases to
improve measurement accuracy provided the measured power is integrated over the full required
measurement bandwidth (i.e. 100 kHz or 1 percent of emission bandwidth, as specified). The
emission bandwidth is defined as the width of the signal between two points, one below the carrier
center frequency and one above the carrier center frequency, outside of which all emissions are
attenuated at least 26 dB below the transmitter power.

5.6.4 Test Setup

—
- -

Caommunication Tester

llllll'“'llll'lll |
P EUT

0OC Block & Attenualor
Spectrum Analyzer

5.6.4 Test Result
Refer to Appendix A.5
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5.7. Transmitter unwanted emissions (spurious) Measurement

5.7.1 Test Limit

The level of the carrier and the various conducted spurious and harmonic frequencies is measured
by means of a calibrated spectrum analyzer. The spectrum is scanned from the lowest frequency
generated in the equipment up to a frequency including its 10th harmonic.

On any frequency outside a licensee’s frequency block, the power of any emission shall be
attenuated below the transmitter power (P) by at least 43 + 10 log(P) dB. The emission limit equal
to -13dBm.

5.7.2 Test Procedure

ANSI C63.26-2015 - Section 5.7

5.7.3 Test Setting

1. Setthe analyzer frequency to low, Mid or high channel.

2. RBW = specified resolution bandwidth of 100 kHz is at or below 1GHz and 1MHz is above 1GHz

3. VBW 2 3*RBW

4. Sweep time = auto

5. Detector = power averaging (rms)

6. The spectrum is scanned from the lowest frequency generated in the equipment up to a frequency
including its 10th harmonic.

7. Use the peak marker function to determine the maximum amplitude level.
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5.7.4 Test Setup

gt
LI
_ -

OC Block & Attenualor

Spectrum Analyzer

Communication Tester

EUT

5.7.5 Test Result
Refer to Appendix A.6
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5.8. Radiated Spurious Emissions Measurement

5.8.1 Test Limit
On any frequency outside a licensee’s frequency block, the power of any emission shall be
attenuated below the transmitter power (P) by at least 43 + 10 log(P) dB. The emission limit equal
to -13dBm.

For LTE Band 14 and NR n14
For operations in the 758-775 MHz and 788-805 MHz bands, all emissions including harmonics in
the band 1559-1610 MHz shall be limited to -70 dBW/MHz equivalent isotropically radiated power
(EIRP) for wideband signals, and —80 dBW EIRP for discrete emissions of less than 700 Hz
bandwidth. The radiated emission limit equal to -40dBm.

5.8.2 Test Procedure

ANSI C63.26-2015 - Section 5.7

5.8.3 Test Setting

RBW = 120kHz or 1MHz
VBW = 3*RBW

Sweep time 2 10 x (number of points in sweep) x (transmission symbol period)

A W b B#

Detector = CISPR quasi-peak / average detector (Below 1 GHz, compliance with the limits shall
be demonstrated using a CISPR quasi-peak detector and the related measurement bandwidth.
Above 1 GHz, compliance with the limits shall be demonstrated using a linear average detector
with a minimum resolution bandwidth of 1 MHz.)

5. The trace was allowed to stabilize
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5.8.4 Test Setup

Below 1GHz Test Setup:

0.8m

EUT

Polystyrene

Above 1GHz Test Setup:

1.5m

1~4 m Antenna

\

1

Reference Point of
Antenna Calibration

3m

Antenna Tower
1=

L

Turntable

EUT

Polystyrene

5.8.5 Test Result

Refer to Appendix A.7.

Centre

Test Receiver

e

B

= E—
= I

1~4 m

Im

Antenna

]

Reference Point of
Antenna Calibration

JAVAVAVAVAVAVAY

Antenna Tower

Tumntable Centre

Spectrum Analyzer

L 1®)

i
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Appendix A : TEST RESULT DATA
Al. Occupied Bandwidth Test Result
Al.1LTE Band 14

LTE Band 14
Frequency | 99% Occupied Bandwidth (MHz) 26 dB bandwidth (MHz)

BW |Channel

lAz) QPSK [16QAM [64QAM | 256QAM | QPSK | 16QAM | 64QAM | 256 QAM
5M | 23305 790.5 |4.4699|4.4702 | 4.4708 | 4.4712 | 5.077 | 4.971 | 4.991 | 4.986
5M | 23330 793 4.4563 | 4.4618 | 4.4572 | 4.4625 | 4.879 | 4.845 | 4935 | 4.890
5M | 23355 795.5 |4.4521|4.4568 | 4.4600 | 4.4567 | 4.952 | 4.966 | 4.892 | 4.910
10M | 23330 793 8.9409 | 8.9409 | 8.9398 | 8.9502 | 9.681 | 9.613 | 9.682 | 9.642
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OCC_4G_B14_.QPSK_5M CH23305

OCC_4G_B14_.QPSK_5M CH23330

Agibernt Spestrusn Aalyrer Dyl W
-

Center Freg 790.500000 MHz

Aol Offaet 21.4 dB8
Ref 30.00 dBm

Center 790.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4699 MHz
6.209 kHz OBW Power

5.077 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Span 10 MHz
Sweep 4.730 m

31.0 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-
Center Freg 793.000000 MHz

el Offaet 21.4 dB
Ref 30.00 dBm_

#Res BW 51 kHz

Occupied Bandwidth

4.4563 MHz
9.956 kHz
4.879 MHz

Transmit Freq Error
% 4B Bandwidth

Freq 792.000000 Mz

4 g
Radie Stk Hone

s Run AvglHeld: 1007100

EVBW 180 kHz

Total Power

OBW Power
x dB

Span 10 MHz2
Sweep 4.733 ny

31.1 dBm

99.00 %
-26.00 dB

OCC_4G_B14_.QPSK_5M CH23355

OCC_4G_B14_.QPSK_10M CH23330

gt Spetrn Analyrer Dy TW

T

Center Freg 795.500000 MHz Cantar Freq 798.500000
Trig: Fres Run

WiGidaw Bt 20 48
Ruf Offact 214 it
1 3 dBm

ey

Center 7955 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4521 MHz
2.083 kHz OBW Power

4.952 MHz xdB

Transmit Freq Error
% 4B Bandwidth

MHz
AvgilHold: 1001100

EE o
Radie St Hane

Radis Devien: BTS

Span 10 MHz
Sweep 4.730 m

31.0 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 793.000000 MHz

. Trig Free
A1 Gt SAzan: 20 4B

el Offaet 21.4 dB

Center 793 MHz
#Res BW 100 kHz
Occupied Bandwlidth
8.9409 MHz
-1.335 kHz
0.681 MHz

Transmit Freq Error
% 4B Bandwidth

Coantar Freq 792.000000 Mz
Run AvglHeld: 1007100

#VBW 100 kHz

Total Power

OBW Power
x dB

H=y LA =)
Radie Stk Hone

Radis Devics: 6TS

Span 20 MHz2
Sweep 2530 m

30.4 dBm

99.00 %
-26.00 dB

Tt

OCC_4G_B14_16QAM_5M CH23330

Aol Offaet 21.4 dB8
Ref 30.00 dBm

Center 790.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4702 MHz
4.296 kHz OBW Power

4.971 MHz xdB

Transmit Freq Error
% 4B Bandwidth

BRI
Radie St Hane

Span 10 MHz
Sweep 4.730 m

30.0 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 793.000000 MHz a

= Trig: Fres Run

Freq 792.000000 Mz
AvglHeld: 1007100

BAizan: 20 48

el Offaet 214 dB
Ref 30.00 dBm_

#Res BW 51 kHz

Occupied Bandwidth

4.4618 MHz
7.098 kHz
4.845 MHz

Transmit Freq Error
% 4B Bandwidth

e el LY

EVBW 180 kHz

Total Power

OBW Power
x dB

E g
Radie Stk Hone

span 10 MHz2
Sweep 4.733 my

30.0 dBm

99.00 %
-26.00 dB
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OCC_4G_B14_16QAM_5M CH23355

OCC_4G_B14_16QAM_10M CH23330

Agibernt Spestrusn Aalyrer Dy W
-

Ceanter Freg 795.500000 MHz

Aol Offaet 21.4 dB8
Ref 30.00 dBm

Center 7655 MHz ) ] ) i " Span 10 MHz
#Res BW 51 kHr EVBW 180 kHz Sweep 4.730 ny

Occupled Bandwidth Total Fower 30.0 dBm
4.4568 MHz

Transmit Freq Error =385 Hz OBW Power 99.00 %
% 4B Bandwidth 4.966 MHz xdB -26.00 dB

Mgt Spectrsin Analyrer Orpied TW
I o T
Canter Freg 793.000000 MHz Freq 793.000000 MHz Radie Stk Hone
- s Run AvglHeld: 1007100
Radis Daview BTS

el Offaet 21.4 dB
Ref 30.00 dBm

P e T
i

o riiah
e o e il
A

iCenter 793 MHz ) " ] ) I " Span 20 MHz
leRes BW 100 kHz #VBW 300 kHz Sweep 2,510 m

Occupied Bandwidth Total Power 20.5 dBm
8.9409 MHz

Transmit Freq Error 7.691 kHz COBW Power 99.00 %

% 4B Bandwidth 9.613 MHz x dB -26.00 dB

OCC_4G_B14_64QAM_5M CH23305

Agibesnt Spestrusn Analyrer Dy W
-

E o
Canter Freg 790.500000 MHz Cantar Freq 790500000 Radie St Hane

MHz
e Trig: Fres Aun AvgilHold: 1001100
SEGilnLaw  BASan: 20 48 Radis Davien: BTS

Aol Offaet 21.4 dB8
1 3 dB

Center 790.5 MHz
#Res BW 51 kHr EVBW 180 kHz Sweep 4.730 ny

Occupled Bandwidth Total Fower 28.1 dBm
4.4708 MHz

Transmit Freq Error =1.560 kHz OBW Power 99.00 %
% 4B Bandwidth 4.991 MHz xdB -26.00 dB

544 =]
Coantar Freq 792.000000 Mz Radie Stk Hone

= Trig: Fres Run AvglHeld: 1007100

SGilndaw  BASan: 20 48 Radis Daview BTS

Center Freg 793.000000 MHz

el Offaet 214 dB
Ref 30.00 dB

span 10 MHz2
#Res BW 51 kHz #VBW 160 kHz Sweep 4730 ny

Occupied Bandwidth Total Power 28.9 dBm
4.4572 MHz

Transmit Freq Error 7.496 kHz COBW Power 99.00 %
% 4B Bandwidth 4.935 MHz x dB -26.00 dB

e "

OCC_4G_B14_64QAM_10M CH23330

A% o
Radie St Hane
evicn: BTS

Aol Offaet 21.4 dB8
Ref 30.00 dBm

iCenter 765.5 MHz - ) ] ) il " Span 10 MHz
#Res BW 51 kHr EVBW 180 kHz Sweep 4.730 ny

Occupled Bandwidth Total Fower 28.9 dBm
4.4600 MHz

Transmit Freq Error 3.339 kHz OBW Power 99.00 %
% 4B Bandwidth 4.802 MHz xdB -26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

34 447 T
Canter Freg 793.000000 MHz Cew Freq 792.000000 Mz Radie Stk Hone
= Trig: Fres Run AvglHeld: 1007100

el Offaet 21.4 dB
Ref 30.00 dBm

Center 793 MHz " ) ] ] - " span 20 MHz
lwRes BW 100 kHz SVEW 300 kHz Sweep 2,510 m

Occupied Bandwidth Total Power 28.4 dBm
8.9398 MHz

Transmit Freq Error 7.553 kHz COBW Power 99.00 %

% 4B Bandwidth 0.682 MHz x dB -26.00 dB

Page Number: 32 of 118




A

Report No.: 2408TW0104-U14

OCC_4G_B14 256QAM_5M CH23305

OCC_4G_B14_256QAM_5M CH23330

Ao Spestesen Aalyres Dycssie W
T

Center Freq 790500000 MHz

Aol Offaet 21.4 dB8
Ref 30.00 dBm

[Center 790.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4712 MHz
-2.079 kHz OBW Power

4.086 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Agibeint Spetrzin An
i

Center Frag 793.000000 MHz Centar
= Trig: Fres Run
ok srwe BAzan 20 48

el Offaet 21.4 dB

(Center 793 MHz
#Res BW 51 kHz

Span 10 MHz

Sweep 4.73) ms #VBW 160 kHz

27.2 dBm Occupled Bandwidth Total Power
4.4625 MHz
4.745 kHz CBW Power

4.800 MHz x dB

99.00 % Transmit Freq Error
-26.00 dB % 4B Bandwidth

4 793.000000 Witz
AvglHeld: 1007100

Span 10 MHz2
Sweep 4.773 ms

27.0 dBm

99.00 %
-26.00 dB

Catar Fraq: T90.500000
= Trig: Free Aun
WA 20 48

ICenter 795.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4567 MHz
~4.004 kHz OBW Power

4.910 MHz xdB

Transmit Freq Error
% 4B Bandwidth

MHz
AvgilHold: 1001100

GRS
Radio St Hune

= Trig: Free Aun
Radie Devize: BTS SAizan 20 4B

Span 10 MHz
Sweep 4.73) ms

iCenter 793 MH

#Res BW 100 kHz EVBW 100 kHz

27.0 dBm Occupled Bandwidth Total Power
8.9502 MHz
13.062 kHz OBW Power

0.642 MHz x dB

99.00 % Transmit Freq Error
-26.00 dB % 4B Bandwidth

Comar Freq 793.000000 MHz
AvglHeld: 1007100

o
Radie Stat: None

Radis Devics: 6TS

Span 20 MHz2
Sweep 2,570 ms|

26.3 dBm

99.00 %
-26.00 dB
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Al.2 LTE Band 26 (814MHz ~ 824MHz)

LTE Band 26 (Part90)
Frequency| 99% Occupied Bandwidth (MHz) 26 dB bandwidth (MHz)

BW |Channel

(MHZ) - " 5psk [160aM]640AM][ 2560AM| QPSK [160AM]640AM[2560AM
1.4M | 26697 814.7 |1.0836|1.0817|1.0810| 1.0789 | 1.292 | 1.271 | 1.307 | 1.255
1.4M | 26740 819 1.0797|1.0823 | 1.0810 | 1.0765 | 1.298 | 1.262 | 1.297 | 1.293
1.4M | 26783 823.3 |1.0793|1.0807 |1.0815| 1.0823 | 1.317 | 1.276 | 1.277 | 1.282
3M | 26705 815.5 |2.6815|2.6826 |2.6885 | 2.6932 | 2.977 | 2.990 | 2.980 | 2.925
3M 26740 819 2.6852|2.6832 | 2.6829 | 2.6791 | 2.991 | 2.952 | 2.929 2.935
3M 26775 822.5 2.6854|2.6823 | 2.6781 | 2.6832 | 2.939 | 2.989 | 2.933 2.923
5M 26715 816.5 4.4613 | 4.4640 | 4.4863 | 4.4717 | 4.954 | 4.936 | 5.031 | 4.966
5M 26740 819 4.4663 | 4.4736 | 4.4648 | 4.4668 | 5.014 | 5.023 | 4.990 5.037
5M 26765 821.5 4.4543 | 4.4633 | 4.4670 | 4.4638 | 4.932 | 4.956 | 5.040 | 4.993
10M = = - - - - - - - -
10M | 26740 819 8.952718.9452 | 8.9318 | 8.9532 | 9.732 | 9.717 | 9.637 9.807
10M -- -- -- -- -- -- -- -- -- --
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OCC_4G_B26(Part90) _.QPSK_1.4M CH26697

OCC_4G_B26(Part90) .QPSK_1.4M CH26740

Agibennt Spestrusn Analyrer Dy W
-

Center Freg B14.700000 MHz

f Fraq §14.T00000 MHz
res A

MEeT
Radie St Hane

AvgilHold: 1001100

Aol Offaet 21.4 dB8
Ref 30,00 dBm

et e

W

Center #14,7 MHz

WRes BW 15 kHz EVBW 47 kHz

Occupled Bandwidth Total Power
1.0836 MHz
251 Hz OBW Power
1.202 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Center Freq)
014.700000 Mz

Bweep 164 m:

28.9 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli T8
-

Center Freq 819.000000 MHz

el Offaet 214 dB
Ref 30.00 dBm

Center 818 MHz

WRes BW 15 kHz HVBW 47 kHz

Occupied Bandwidth Total Power
1.0797 MHz
=752 Hz

1.208 MHz

Transmit Freq Error
% 4B Bandwidth

OBW Power
x dB

= g
Radie Stk Hone

Center Freq
818.000000 Mz

Span 3 MHz
Sweep 164 ny

20.8 dBm

99.00 %
-26.00 dB

OCC_4G_B26(Part90)_.QPSK_3M CH26705

M
AvgilHold: 1001100

Center 823,3 MHz

WRes BW 15 kHz EVBW 47 kHz

Occupled Bandwidth Total Power
1.0793 MHz
1115 kHz OBW Power
1.317 MHz xdB

Transmit Freq Error
% 4B Bandwidth

G =
Radie St Hane

Radis Devien: BTS

Bweep 164 m:

28.9 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-
Center Freg B15.500000 MHz

¥ Trig: Free Run

A1 Gt SAzan: 20 4B

el Offaet 21.4 dB

Center 815.5 MHz

WRes BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power
2.6815 MHz
244 Hz CBW Power
2.977 MHz x dB

Transmit Freq Error
% 4B Bandwidth

Ceantar Freq #18.500000 MHz
AvglHeld: 1007100

M =)
Radie Stk Hone

Radis Devics: 6TS

Center Freq
815500000 Mz

e TR

Span & MHz
Sweep 8.267 nv

30.2dBm

99.00 %
-26.00 dB

E——

OCC_4G_B26(Part90)_.QPSK_3M CH26775

Aol Offaet 21.4 dB8
Ref 30.00 dBm

Center #19 MHz

#Res BW 30 kHz EVBW 91 kHz

Occupled Bandwidth Total Power
2.6852 MHz
-809 Hz OBW Power
2.901 MHz xdB

Transmit Freq Error
% 4B Bandwidth

TFTE AT 35
Radie St Hane

R evicn: BTS

Span 6 MHz
Sweep 8.267 ny

28.9 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Canter Freg 822.500000 MHz B
e Trig Free Run

el Offaet 214 dB
Ref 30.00 dBm

TP S

Center 822.5 MHz
#Res BW 30 kHz

#VBW 91 kHz
Occupied Bandwidth Total Power
2.6854 MHz
879 Hz CBW Power
2.939 MHz x dB

Transmit Freq Error
% 4B Bandwidth

Freq B22.500000 MHz
AvglHeld: 1007100

g
Radie Stk Hone

%
g it sy

Sweep 8.267 nv

30.1 dBm

99.00 %
-26.00 dB
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OCC_4G_B26(Part90)_.QPSK_5M CH26715 OCC_4G_B26(Part90)_.QPSK_5M CH26740

Agibesnt Spestrusn Analyrer Dy W
-
Center Freg B16.500000 MHz

Aol Offaet 21.4 dB8
Ref 30.00 dBm

| ey

e

Center #18.5 MHz
#Res BW 51 kHr

Occupled Bandwidth
4.4613 MHz

120 Hz
4.954 MHz

Transmit Freq Error
% 4B Bandwidth

EVBW 180 kHz

Total Power

OBW Power
xdB

e
Radie St Hane

Span 10 MHz
Sweep 4.730 m

30.8 dBm

99.00 %
-26.00 dB

Agibernt Spectrsin Analyrer Dcupli W
-

Center Frag B19.000000 MHz Freq: #16.000000 Wiz

i g
Radie Stk Hone

s Run AvglHeld: 1007100

el Offaet 214 dB
Ref 30.00 dBm_

e P T T

Ty

Center 818 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupied Bandwidth Total Power
4.4663 MHz
9.120 kHz CBW Power

5.014 MHz x dB

Transmit Freq Error
% 4B Bandwidth

Radis Devics: 6TS

Center Freq
818.000000 Mz

span 10 MHz2
Sweep 4.733 my

30.8 dBm

99.00 %
-26.00 dB

OCC_4G_B26(Part90)_.QPSK_10M CH26740

Cantar Freq £21.560000 MHz

¥ Trig: Frese Aun

WAtz 20 48

dBm

Center 821.5 MHz
#Res BW 51 kHr

Occupled Bandwidth
4.4543 MHz

2.507 kHz
4.932 MHz

Transmit Freq Error
% 4B Bandwidth

EVBW 180 kHz

Total Power

OBW Power
xdB

M
AvgilHold: 1001100

= =
Radie St Hane

Radis Devien: BTS

N bttt

Span 10 MHz
Sweep 4.730 m

30.8 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Frag B19.000000 MHz Camtar Freq. £15.000000 Mz

¥ Trig: Free Run

A1 Gt SAzan: 20 4B

el Offaet 21.4 dB
0 dB

Center 818 MHz

#Res BW 100 kHz #VBW 100 kHz

Occupied Bandwidth Total Power
8.9527 MHz
11.703 kHz CBW Power

9,732 MHz x dB

Transmit Freq Error
% 4B Bandwidth

Wi
AvglHeld: 1007100

M =)
Radie Stk Hone

Radis Devics: 6TS

Center Freq
818.000000 Mz

Span 20 MHz2
Sweep 2530 m

30.1 dBm

99.00 %
-26.00 dB

E—

OCC_4G_B26(Part90)_16QAM_1.4M CH26740

Aol Offaet 21.4 dB8
Ref 30,00 dBm

P SR NOSPTRLIY WPoe

Center #14,7 MHz
#Res BW 15 kHr

Occupled Bandwidth
1.0817 MHz

167 Hz
1.271 MHz

Transmit Freq Error
% 4B Bandwidth

EVBW 47 kHz

Total Power

OBW Power
xdB

M
Radie St Hane

Bweep 164 m:

28.9 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli T
-

Center Frag B19.000000 MHz Camtar Freq. £15.000000 Mz

= Trig: Fres Run
BAan: 20 4B

el Offaet 214 dB
Ref 30.00 dBm

Center 818 MHz

WRes BW 15 kHz HVBW 47 kHz

Occupied Bandwidth Total Power
1.0823 MHz
301 Hz CBW Power
1.262 MHz x dB

Transmit Freq Error
% 4B Bandwidth

=7 g
Radie Stk Hone

AvglHeld: 1007100

Span 3 MHz
Sweep 164 ny

28.8 dBm

99.00 %
-26.00 dB
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OCC_4G_B26(Part90) 16QAM_1.4M CH26783

OCC_4G_B26(Part90)_16QAM_3M CH26705

Agibennt Spestrusn Analyrer Dy W
-

Center Freq 823.300000 MHz

Aol Offaet 21.4 dB8
Ref 30,00 dBm

Center 823,3 MHz

WRes BW 15 kHz EVBW 47 kHz

Occupled Bandwidth Total Power
1.0807 MHz
Transmit Freq Error =250 Hz OBW Power

% dB Bandwidth 1.276 MHz xdB

f Fraeq: £22.300000 MHz
res A

Agibennt Spectrsn Analyrer Dcupli T8
i s <
Radie St Nane Center Freg B15.500000 MHz
R

el Offaet 214 dB
Ref 30.00 dBm

U

Center 815.5 MHz

Bweep 164 ny #WRes BW 30 kHz #VBW 91 kHz

28,0 dBm Occupled Bandwidth Total Power
2.6826 MHz
3.478 kHz OBW Power

2.990 MHz x dB

99.00 % Transmit Freq Error
-26.00 dB % 4B Bandwidth

Freq. 18.500000 MHz
AvgilHold: 1001100 = es Run

sl oS Pt

= g
Radie Stk Hone

AvglHeld: 1007100

Radis Devics: 6TS

Center Freq
815500000 Mz

Sweep 8.267 nv

28.1 dBm

99.00 %
-26.00 dB

Cantar Freq #19.000000 MHz
AvgilHold: 1001100

~e- Trig:Free Run
Sl aw  BAtan: 20 48

Aol Offaet 21.4 dB8
1 3 dBm

#Res BW 30 kHz EVBW 91 kHz

Occupled Bandwidth Total Power
2.6832 MHz
-2.224 kHz OBW Power

2.852 MHz xdB

Transmit Freq Error
% 4B Bandwidth

o
Radie St Hane Cantar Freq 8224

Trig: Free Aun

Radis Davien: BTS S Giniuw  BABan 20 48

Center Freq)
815.000000 Mz

Center 822.5 MHz

Sweep 8.267 ny #WRes BW 30 kHz #VBW 91 kHz

28.1 dBm Occupled Bandwidth Total Power
2.6823 MHz
99.00 % Transmit Freq Error 510 Hz COBW Power

-26.00 dB % 4B Bandwidth 2.989 MH2 x dB

MHz
AvglHeld: 1007100

M =
Radie Stk Hone

Radis Device: 6TS

Span & MHz
Sweep 8.267 nv

20.2 dBm

99.00 %
-26.00 dB

OCC_4G_B26(Part90)_16QAM_5M CH26740

Aol Offaet 21.4 dB8
Ref 30.00 dBm

i et A
| :

Center #18.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4640 MHz
6.703 kHz OBW Power

4.936 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Agibennt Spectrsn Analyrer Dcupli T8
= s -
Radie St Hane

¥ Trig: Free Run
R;

el Offaet 21.4 dB
Ref 30.00 dBm

PP

Center 818 MHz
#Res BW 51 kHz

Span 10 MHz
Sweep 4.730 m

EVBW 180 kHz

20.8 dBm Occupled Bandwidth Total Power
4.4736 MHz
2.679 kHz OBW Power

5.023 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

Center Frag B19.000000 MHz Camtar Freq. £15.000000 Mz
- AvglHold: 10ar00

g
Radie Stk Hone

Span 10 MHz2
Sweep 4.733 ny

20.8 dBm

99.00 %
-26.00 dB
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OCC_4G_B26(Part90)_16QAM_5M CH26765

OCC_4G_B26(Part90)_16QAM_10M CH26740

Agibennt Spestrusn Analyrer Dy W
-

Radie St Hane

Center Freg 821.500000 MHz rFreg £31.80000 itz

AvgilHold: 1001100
R;

Aol Offaet 21.4 dB8
Ref 30.00 dBm

Pryerrtie by Ay b gy e,

Span 10 MHz
Sweep 4.730 m

Center 821.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Fower 20.8 dBm
4.4633 MHz
2102 kHz

4.956 MHz

99.00 %
-26.00 dB

OBW Power
xdB

Transmit Freq Error
% 4B Bandwidth

Agibennt Spectrsn Analyrer Dcupli W
-

T T g
Radie Stk Hone

Fraq. £15.000000 Mz

Center Freq 819.000000 MHz s Alun ‘AvilHeld: 1091100

Radis Devics: 6TS

el Offaet 214 dB
Ref 30.00 dBm

Center Freq
818.000000 Mz

Span 20 MHz2
Sweep 2,510 nv

Center 818 MHz

#Res BW 100 kHz #EVBW 100 kHz

Occupied Bandwidth Total Power 20.2 dBm
8.9452 MHz

11.976 kHz
9.717 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

3157 M o
Cantar Freq 814 TEO00S MHz Radie St Hane

M
es Aun AvgilHold: 1001100
Radis Davien: BTS

Center Freq)
014.700000 Mz

R Y Wb o 1

Center #14,7 MHz

#Res BW 15 kHr EVBW A7 kHz Bweep 164 ny

Occupled Bandwidth Total Fower 28.0 dBm

1.0810 MHz
1.047 kHz

1.307 MHz

99.00 %
-26.00 dB

OBW Power
xdB

Transmit Freq Error
% 4B Bandwidth

Aagbeunt Spectrian Analyier Dreten W

I M T

Cantar Freq #16.000000 Mz Radie Stk Hone

¥ Trig: Free Run AvglHeld: 1007100
BAan: 20 4B

Center Frag 819.000000 MHz
A 18- bl srwe - Radie Devise! BTS

el Offaet 214 dB

Center Freq
818.000000 Mz

ey e B AN |

Propri
ot OV T

Span 3 MHz
Sweep 164 ny

Center 818 MHz
E HVBW 47 kHz

Occupied Bandwidth Total Power 27.9 dBm

99.00 %
-26.00 dB

677 Hz
1.207 MHz

OBW Power
x dB

Transmit Freq Error
% 4B Bandwidth

OCC_4G_B26(Part90)_64QAM_3M CH26705

Radie St Hane

Aol Offaet 21.4 dB8
Ref 30,00 dBm

Center 823,3 MHz
#Res BW 15 kHr

EVBW A7 kHz Bweep 164 ny

Occupled Bandwidth Total Fower 28.1 dBm
1.0815 MHz
=315 Hz

1.277 MHz

99.00 %
-26.00 dB

OBW Power
xdB

Transmit Freq Error
% 4B Bandwidth

T
Radie Stk Hone

Agibennt Spectrsn Analyrer Dcupli W
¥

Freq. §18.500000 Mz

[
Center Freg B15.500000 MHz . 5! ‘AvilHeld: 1091100

¥ Trig: Free Run

el Offaet 214 dB
Ref 30.00 dBm

Center Freq
815500000 Mz

A

WA PH AR

Merlang

Span & MHz
Sweep 8.267 nv

Center 815.5 MHz

WRes BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power 28.1 dBm
2.6885 MHz
885 Hz

2.980 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
% 4B Bandwidth
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OCC_4G_B26(Part90)_64QAM_3M CH26740

OCC_4G_B26(Part90)_64QAM_3M CH26775

Agibernt Spetrusn Analyrer Dy W
-

Center Freg 819.000000 MHz e £14000000 iz

AvgilHold: 1001100

Aol Offaet 21.4 dB8
Ref 30.00 dBm

#Res BW 30 kHz EVBW 91 kHz Sweep 8.267 ny

Occupled Bandwidth Total Fower 28.1 dBm
2.6829 MHz

Transmit Freq Error 1.634 kHz OBW Power 99.00 %
% 4B Bandwidth 2.920 MHz xdB -26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

el Offaet 214 dB
Ref 30.00 dBm

Center 822.5 MHz
#Res BW 30 kHz

Occupied Bandwidth

2.6781 MHz
Transmit Freq Error 825 Hz
% 4B Bandwidth 2.933 MHz x dB -26.00 dB

SVBW 91 kHz Sweep 8.267 m

Total Power 28.2dBm

OBW Power 99.00 %

o
Cantar Freq #16.500000 MHz Radie St Hane

M
Fres Aun AvgilHold: 1001100
Radis Davien: BTS

Aol Offaet 21.4 dB8
1 3 dBm

by

Center #18.5 MHz

#Res BW 51 kHr EVBW 180 kHz Sweep 4.730 ny

Occupled Bandwidth Total Fower 28.8 dBm
4.4863 MHz

Transmit Freq Error =37 Hz OBW Power 99.00 %
% 4B Bandwidth 5.031 MHz xdB -26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freq 819.000000 MHz

A1 Gt

el Offaet 21.4 dB

Center 818 MHz
#Res BW 51 kHz

Occupied Bandwidth

4.4648 MHz
Transmit Freq Error 1.548 kHz
% 4B Bandwidth 4.990 MHz x dB -26.00 dB

Wi
¥ Trig: Free Run AvglHeld: 1007100

E——

T
Cantar Freq #16.000000 Mz Radie Stk Hone

BAizan: 20 48 Radis Devics: 6TS

Center Freq
818.000000 Mz

Mt A

Span 10 MHz2

#VBW 160 kHz Sweep 4730 my

Total Power 28.8 dBm

OBW Power 99.00 %

OCC_4G_B26(Part90)_64QAM_10M CH26740

Radia St Hane

Aol Offaet 21.4 dB8
Ref 30.00 dBm

i, sutoms

Center 821.5 MHz

Span 10 MHz
Res BW 51 kHz

EVBW 180 kHz Sweep 4.730 ny

Occupled Bandwidth Total Fower 28.8 dBm
4.4670 MHz

Transmit Freq Error 3.487 kHz OBW Power 99.00 %
% 4B Bandwidth 5,040 MHz xdB -26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freq 819.000000 MHz

el Offaet 21.4 dB
Ref 30.00 dBm

Mardhts

Center 818 MHz

#Res BW 100 kHz

Occupied Bandwidth

8.9318 MHz
Transmit Freq Error 4.771 kHz
% 4B Bandwidth 0,637 MHz x dB -26.00 dB

T
Cew Freq #16.000000 MHz Radie Stk Hone
¥ Trig: Free Run AvglHeld: 1007100

Span 20 MHz2
Sweep 2530 m

#EVBW 100 kHz

Total Power 28.2dBm

OBW Power 99.00 %
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OCC_4G_B26(Part90)_256QAM_1.4M CH26697

OCC_4G_B26(Part90) 256QAM_1.4M CH26740

Agibennt Spestrusn Analyrer Dy W
-

Canter Freq B14,700000 MHz f Fraq §14.T00000 MHz Radie St Hane
'

AvgilHold: 1001100
R;

Aol Offaet 21.4 dB8
Ref 30,00 dBm

Center Freq)
014.700000 Mz

Center #14,7 MHz

#Res BW 15 kHr EVBW A7 kHz Bweep 164 ny

Occupled Bandwidth Total Power
1.0789 MHz
-1.021 kHz

1.255 MHz

26.0 dBm

Transmit Freq Error
% 4B Bandwidth

OBW Power
xdB

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

e o g
Radie Stk Hone

Center Freq 819.000000 MHz

el Offaet 214 dB
Ref 30.00 dBm

Center Freq
818.000000 Mz

PR AR

Center 818 MHz

WRes BW 15 kHz HVBW 47 kHz

Occupied Bandwidth
1.0765 MHz

-1.194 kHz
1.203 MHz

Total Power 25.7 dBm

Transmit Freq Error
% 4B Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

OCC_4G_B26(Part90) 256QAM_3M CH26705

= )
[ Radia St Hane

AvgilHold: 1001100

Radis Davien: BTS

| S e e o

Center 823,3 MHz

WRes BW 15 kHz EVBW 47 kHz

Occupled Bandwidth Total Power
1.0823 MHz
-587 Hz

1.282 MHz

25.0 dBm

Transmit Freq Error
% 4B Bandwidth

OBW Power
xdB

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

M =)
Canter Freg B15.500000 MHz Ceantar Freq #18.500000 MHz Radie Stk Hone

Wi
¥ Trig: Free Run AvglHeld: 1007100

a1i Gt siwt SAzan: 20 4B Radis Devics: 6TS

el Offaet 214 dB
0 dB

Center Freq
815500000 Mz

Rt BRI

Center 815.5 MHz

#WRes BW 30 kHz #VBW 91 kHz Sweep 8.267 nv

Occupied Bandwidth
2.6932 MHz

2.184 kHz
2.925 MHz

Total Power 26.2dBm

Transmit Freq Error
% 4B Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

Tt

OCC_4G_B26(Part90) 256QAM_3M CH26775

Radie St Hane
R

Aol Offaet 21.4 dB8
Ref 30.00 dBm

A gt

#Res BW 10 kHz EVBW 91 kHz Sweep 8.267 ny

Occupled Bandwidth Total Fower 26.2 dBm
2.6791 MHz
3.229 kHz

2.935 MHz

OBW Power
xdB

Transmit Freq Error
% 4B Bandwidth

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

g
Canter Freg 822.500000 MHz Cew Freq B22.500000 MHz Radie Stk Hone

¥ Trig: Free Run AvglHeld: 1007100

el Offaet 214 dB
Ref 30.00 dBm

Center 822.5 MHz
#Res BW 30 kHz

#VBW 91 kHz Sweep 8267 m

Occupied Bandwidth

2.6832 MHz
3.033 kHz
2.023 MHz

Total Power 26.2dBm

Transmit Freq Error
% 4B Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB
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OCC_4G_B26(Part90) 256QAM_5M CH26715

OCC_4G_B26(Part90) 256QAM_5M CH26740

Aagbernt Spes trsen Aafyrer Orcegsie] W
iR

Center Freq B16.500000 MHz

Aol Offaet 21.4 dB8
Ref 30.00 dBm

ICenter 816.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4717 MHz
~4.392 kHz OBW Power

4.966 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Ao Spestrsn Aaly ey Drcle W

Center Frag §19.000000 MHz Cantar
= Trig: Fres Aun
ot e SAuan 20 48

el Offaet 214 dB

o=

L T

(Center 819 MHz
#Res BW 51 kHz

Span 10 MHz

Sweep 4.73) ms #VBW 160 kHz

26.8 dBm Occupled Bandwidth Total Power
4.4668 MHz
2.304 kHz OBW Power

5.037 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

4 £16.000000 Wiz
AvglHeld: 1097100

Radie Stk Hone

Davias: BTS

Span 10 MHz2
Sweep 4.773ms

26.8 dBm

99.00 %
-26.00 dB

Cantar Freq £21.500000 MHz
~e- Trig:Free Run
Sl aw  BAtan: 20 48

Aol Offaet 21.4 dB8
1 3 dBm

[Center 821.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4638 MHz
3.447 kHz OBW Power

4,993 MHz xdB

Transmit Freq Error
% 4B Bandwidth

MH:
AvgilHold: 1001100

=
Radio St Hune

= Trig: Free Aun
Radie Devize: BTS SAizan 20 4B

Span 10 MHz
Sweep 4.73) ms

iCenter 818 MH

#Res BW 100 kHz EVBW 100 kHz

26.8 dBm Occupled Bandwidth Total Power
8.9532 MHz
6.177 kHz OBW Power

9.807 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

Comar Freq #18.000000 MHz
AvglHeld: 1007100

M
Radie Stat: None

Radis Devics: 6TS

Span 20 MHz2
Sweep 2,570 ms|

26.2 dBm

99.00 %
-26.00 dB
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A1.3NR nl14
NR n14

Frequency 99% Occupied Bandwidth (MHz) 26 dB bandwidth (MHz)
(MH2z)

BW |Channel

BPSK |QPSK [16QAM|64QAM|256QAM|BPSK|QPSK|16QAM|64QAM|(256QAM
5M | 158100| 790.5 |[4.4835(4.4684|4.4611|4.4707| 4.4906 |4.943|4.936| 4.952 | 4.960 | 5.071
5M |158600| 793 [4.4721|4.4684|4.4662|4.4848| 4.4673 |5.015|4.888| 4.906 | 4.972 | 4.914
5M | 159100| 795.5 |[4.4680(4.4699|4.4549(4.4639| 4.4551 |4.898|5.045| 4.857 | 4.970 | 4.944
0M - ~ - - - - - S - - - -

10M| 158600 793 [8.8942(8.9335|8.9076(8.9286 | 8.9123 |9.424|9.501| 9.526 | 9.587 | 9.506
10M| - - - - - - - - | - - - -
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A

Report No.: 2408TW0104-U14

OCC_5G_n14_15KHz_.PI2-BPSK_5M CH158100

OCC_5G_n14_15KHz_.PI2-BPSK_5M CH158600

Agibennt Spestrusn Analyrer Dy W
-

Center Freg 790.500000 MHz

Ref Offaet 212 dB8
Ref 30.00 dBm

Center 790.5 MHz
WRes BW 51 kHz
Occupled Bandwidth
4.4835 MHz
-1.786 kHz
4,943 MHz

Transmit Freq Error
% 4B Bandwidth

EVBW 180 kHz

Total Power

OBW Power
xdB

Radio Sti: Hane

Span 10 MHz
Sweep 4.730 m

30.1 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 793.000000 MHz

el Offaet 212 dB
Ref 30.00 dBm_

Center 793 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupied Bandwidth Total Power
4.4721 MHz
=5.127 kHz CBW Power

5.015 MHz x dB

Transmit Freq Error
% 4B Bandwidth

Span 10 MHz2
Sweep 4.733 ny

30.1 dBm

99.00 %
-26.00 dB

OCC_5G_n14_15KHz_.PI2-BPSK_5M CH159100

OCC_5G_n14_15KHz_.PI2-BPSK_10M CH158600

Ao Spestrn Aafyror Ot T
o
Center Freq 795.500000 MHz

Sl e )

Ref Offaet 212 dB8
1 3 dBm

Center 7955 MHz
WRes BW 51 kHz
Occupled Bandwidth
4.4680 MHz
~458 Hz
4.808 MHz

Transmit Freq Error
% 4B Bandwidth

Cantar Freq 79500000
¥ Trig: Free Aun
WAtan: 20 4B

EVBW 180 kHz

Total Power

OBW Power
xdB

MHz
AvgilHold: 1001100

Radio Sti: Hane

Radis Devien: BTS

Span 10 MHz
Sweep 4.730 m

30.1 dBm

99.00 %
-26.00 dB

Mgt Spectrsin Aalyrer Orupied TW

O

Center Freg 793.000000 MHz
¥ Trig: Free Run

A1 Gt SAzan: 20 4B

el Offaet 212 dB
0 dB

Center 793 MHz

#Res BW 100 kHz EVBW 130 kHz

Occupied Bandwidth Total Power
8.8942 MHz

18211 kHz OBW Power
9.424 MHz x dB

Transmit Freq Error
% 4B Bandwidth

Coantar Freq 792.000000 Mz
AvglHeld: 1007100

Radlo Seit: Hone

Radis Devics: 6TS

Span 20 MHz2
Sweep 2467 m

30.3 dBm

99.00 %
-26.00 dB

Tt

OCC_5G_n14_15KHz_.QPSK_5M CH158600

Ref Offaet 212 dB8
_Ref 30,00 dBm

Center 790.5 MHz
WRes BW 51 kHz
Occupled Bandwidth
4.4684 MHz
=11.209 kHz
4.936 MHz

Transmit Freq Error
% 4B Bandwidth

EVBW 180 kHz

Total Power

OBW Power
xdB

Span 10 MHz
Sweep 4.730 m

28.4 dBm

99.00 %
-26.00 dB

Agtterl Spectrsn Analyrer Orzssplel T

T

Center Freg 793.000000 MHz B
o Trig Free Run

el Offaet 212 dB
Ref 30.00 dBm

Center 793 MHz

WRes BW 51 kHz EVBW 180 kHz

Occupied Bandwidth Total Power
4.4684 MHz

1.800 kHz OBW Power
4.888 MHz x dB

Transmit Freq Error
% 4B Bandwidth

Freq 792.000000 Mz
AvglHeld: 1007100

Radie Seit: Hone

Span 10 MHz2
Sweep 4.733 ny

20.9 dBm

99.00 %
-26.00 dB
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A

Report No.: 2408TW0104-U14

OCC_5G_n14_15KHz_.QPSK_5M CH159100

OCC_5G_n14_15KHz_.QPSK_10M CH158600

Agibernt Spestrusn Aalyrer Dyl W
-

Ceanter Freg 795.500000 MHz

Ref Offaet 212 dB8
Ref 30.00 dBm

Center 7955 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4699 MHz

+5.345 kHz OBW Power
5,045 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Span 10 MHz
Sweep 4.730 m

28.6 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 793.000000 MHz

el Offaet 212 dB
Ref 30.00 dBm

[retfrrman o ey

Center 793 MHz
#Res BW 100 kHz
Occupied Bandwlidth
8.9335 MHz
-174.33 kHz
0.501 MHz

Transmit Freq Error
% 4B Bandwidth

Freq 792.000000 Mz
s Run AvglHeld: 1007100

EVBW 130 kHz

Radle Seit: Hone

Span 20 MHz2
Sweep 2467 m

Total Power 28.6 dBm

OBW Power 99.00 %
x dB -26.00 dB

OCC_5G_n14_15KHz_16QAM_5M CH158100

OCC_5G_n14_15KHz_16QAM_5M CH158600

At Spetrsen Atialyrer_Dyspie TW

.

Center Freg 790500000 MHz Cantar Fraq 790500000
o= Trig: Free Aun

Sl aw FAtzan 20 2B

Ref Offaet 212 dB8
1 3 dBm

Center 790.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4611 MHz

~4.655 kHz OBW Power
4.952 MHz xdB

Transmit Freq Error
% 4B Bandwidth

MHz
AvgilHold: 1001100

Radio Sti: Hane

Radis Devien: BTS

Span 10 MHz
Sweep 4.730 m

28.5 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 793.000000 MHz

el Offaet 212 dB

il ot

Center 793 MHz
#Res BW 51 kHz
Occupied Bandwlidth
4.4662 MHz
3.133 kHz
4.906 MHz

Transmit Freq Error
% 4B Bandwidth

Coantar Freq 792.000000 Mz
. Trig Free
A1 Gt SAzan: 20 4B

EVBW 180 kHz

M Radie Stk Hone
Run AvglHeld: 1007100
Radis Daview BTS

Span 10 MHz2
Sweep 4.733 ny

Total Power 28.5dBm

OBW Power 99.00 %
x dB -26.00 dB

Tt

OCC_5G_n14_15KHz_16QAM_10M CH158600

Ref Offaet 212 dB8
_Ref 30,00 dBm

Center 7955 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4549 MHz

-6.800 kHz OBW Power
4.857 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Radie Stit: Hane

R evicn: BTS

Span 10 MHz
Sweep 4.730 m

28.5 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 793.000000 MHz B
o Trig Free Run

el Offaet 212 dB
Ref 30.00 dBm

#Res BW 100 kHz
Occupied Bandwidth
8.9076 MHz

-176.33 kHz
0.526 MHz2

Transmit Freq Error
% 4B Bandwidth

Freq 792.000000 Mz

EVBW 130 kHz

Radie Stk Hone
AvglHeld: 1007100

Span 20 MHz2
Sweep 2467 m

Total Power 28.6 dBm

OBW Power 99.00 %
x dB -26.00 dB
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A

Report No.: 2408TW0104-U14

OCC_5G_n14_15KHz_64QAM_5M CH158100

OCC_5G_n14_15KHz_64QAM_5M CH158600

Agibennt Spestrusn Analyrer Dy W
-

Center Freg 790.500000 MHz

Ref Offaet 212 dB8
_Ref 30,00 dBm

Center 790.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4707 MHz
-8.769 kHz OBW Power

4.960 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freg 793.000000 MHz

el Offaet 212 dB
_Ref 30,00 dBm

Center 793 MHz
WRes BW 51 kHz

Span 10 MHz

Sweep 4.730 ny #VBW 160 kHz

28.0 dBm Occupled Bandwidth Total Power
4.4848 MHz
=7.193 kHz OBW Power

4.972 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

Freq 792.000000 Mz
s Run AvglHeld: 1007100

Radio Seit: Hone

Span 10 MHz2
Sweep 4.733 ny

28.3 dBm

99.00 %
-26.00 dB

OCC_5G_n14_15KHz_64QAM_5M CH159100

OCC_5G_n14_15KHz_64QAM_10M CH158600

gt Spetrn Analyrer Dy TW

.

Center Freg 795.500000 MHz Cantar Freq 798.500000
Trig: Fres Run

Sl aw  BAtan: 20 48

Ref Offaet 212 dB8
1 3 dBm

Center 7955 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4639 MHz
-7.687 kHz OBW Power

4.970 MHz xdB

Transmit Freq Error
% 4B Bandwidth

MHz
AvgilHold: 1001100

Mgt Spectrsin Analyrer Orupied TW
=0 -
Radie St Nane Center Freg 793.000000 MHz

Trig: Free Aun

Radis Davien: BTS S Giniuw  BABan 20 48

el Offaet 212

Span 10 MHz

Sweep 4.730 my #WRes BW 100 kHz #VBW 330 kkz

28.1 dBm Occupled Bandwidth Total Power
8.9286 MHz
-189.47 kHz OBW Power

0.587 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

Coantar Freq 792.000000 Mz
AvglHeld: 1007100

Radlo Suit: Hone

Radis Devics: 6TS

Span 20 MHz2
Sweep 2467 m

28.1 dBm

99.00 %
-26.00 dB

Tt

OCC_5G_n14_15KHz_256QAM_5M CH158600

Ref Offaet 212 dB8
Ref 30.00 dBm

Center 790.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Power
4.4908 MHz
~4.410 kHz OBW Power

5.071 MHz xdB

Transmit Freq Error
% 4B Bandwidth

Agibennt Spectrsn Analyrer Dcupli T
-

Radie Sti: Hane

Center Freg 793.000000 MHz B
o Trig Free Run
R evize BTS

el Offaet 212 dB
Ref 30.00 dBm_

Center 793 MHz
WRes BW 51 kHz

Span 10 MHz

Sweep 4.730 my #VBW 160 kHz

26.2 dBm Occupled Bandwidth Total Power
4.4673 MHz
=3.753 kHz OBW Power

4.914 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

Freq 792.000000 Mz
AvglHeld: 1007100

Radle Suit: Hone

Span 10 MHz2
Sweep 4.733 ny

26.0 dBm

99.00 %
-26.00 dB
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Report No.: 2408TW0104-U14

OCC_5G_n14_15KHz_256QAM_5M CH159100

OCC_5G_n14_15KHz_256QAM_10M CH158600

Ao Spestesn Aialyres Dycsspie W

5,500000 MHz Cantar Fraq T90.500000 MHz Radie St Hu
Trig: Fres Aun AuglHold: 100100

SliGidnlaw  BASan: 20 48 Radis Devien: BTS

Ref Offaet 212 dB8
Ref 30.0

iCenter 795.5 MHz - ] ) Span 10 MHz
#Res BW 51 kHz EVBW 180 kHz Sweep 4.73) ms

Occupled Bandwidth Total Fower 25.9 dBm
4.4551 MHz

Transmit Freq Error -8.015 kHz OBW Power 99.00 %
% 4B Bandwidth 4,944 MHz xdB -26.00 dB

gt Spectrsn Analyrer  Orcpiey W
Canter Frag 793.000000 MHz Cantar Freq: 797.000000 Witz Radie St
= Trig: Fres Run AvglHeld: 1007100

A1 Gt SAzan: 20 4B Radis Devics: 6TS

el Offaet 212 dB
Ref 30.00 dBm

iCenter 793 MHz I " ) Span 20 MHz
SRes BW 100 kHz AVBW 330 kKz Sweep 2467 ms

Occupied Bandwidth Total Power 26.0 dBm
8.9123 MHz

Transmit Freq Error =184.12 kHz COBW Power 99.00 %
% 4B Bandwidth 9.506 MHz x dB -26.00 dB
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NR I‘ Report No.: 2408 TW0104-U14

Al1l.4 NR n26 (814MHz ~ 824MH2z)
NR n26 (814~824MHz)

Frequency 99% Occupied Bandwidth (MHz) 26 dB bandwidth (MHz)
(MHz)

BW |Channel

BPSK | QPSK |16QAM)|64QAM|256QAM|BPSK|QPSK|16QAM|64QAM|256QAM
5M |163300| 816.5 |4.4806|4.4658|4.4602|4.4676| 4.4853 |5.064|4.969| 4.985 | 4.935 | 5.006
5M [163800| 819 |4.4752|4.4697|4.4676|4.4706| 4.4617 |4.941|4.987| 4.840 | 4.931 | 4.925
5M [164300| 821.5 |4.4894|4.4621|4.4594|4.4556| 4.4643 |4.985|5.013| 4.928 | 4.883 | 5.007
10M|  -- - - - - - - - | - -

10M| 163800 819 18.9039(8.9428|8.9165(8.9321 | 8.9196 |9.475|9.593| 9.609 | 9.623 | 9.525
oM -- - - -- - - - - -
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A

Report No.: 2408TW0104-U14

OCC_5G_n26(Part90)_15KHz_.PI2-BPSK_5M CH163300

OCC_5G_n26(Part90)_15KHz_.PI2-BPSK_5M CH163800

Agibennt Spestrusn Analyrer Dy W
-

Center Freg B16.500000 MHz e 810200000 iz

AvgilHold: 1001100

Ref Offaet 212 dB8
Ref 30.00 dBm

Center #18.5 MHz

Span 10 MHz
#Res BW 51 kHr

EVBW 180 kHz Sweep 4.730 ny

Occupled Bandwidth Total Power
4.4806 MHz
-396 Hz

5,064 MHz

20.8 dBm

Transmit Freq Error
% 4B Bandwidth

OBW Power
xdB

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
- o .
Center Freq B819.000000 MHz Radie Stk Hone

el Offaet 212 dB
Ref 30.00 dBm

Center Freq
818.000000 Mz

Center 818 MHz

span 10 MHz2
#Res BW 51 kHz

#VBW 160 kHz Sweep 4730 ny

Occupied Bandwidth
4.4752 MHz

=2.779 kHz
4.941 MHz

Total Power 30.0 dBm

Transmit Freq Error
% 4B Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

OCC_5G_n26(Part90)_15KHz_.PI2-BPSK_5M CH164300

Agibennt Spestrusn Analyrer Dy W
-

Cantar Freq £21.500000 MHz

[ Radie St Hane
Fres Aun AvgilHold: 1001100

Radis Devien: BTS

dBm

Center 821.5 MHz

Span 10 MHz
Res BW 51 kHz

EVBW 180 kHz Sweep 4.730 ny

Occupled Bandwidth Total Power
4.4894 MHz
070 Hz

4.985 MHz

20.8 dBm

Transmit Freq Error
% 4B Bandwidth

OBW Power
xdB

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli T8
-

i
Center Frag B19.000000 MHz Cantar Freq: #19.000000 Mz Radio St Hon

Wi
¥ Trig: Free Run AvglHeld: 1007100

a1i Gt siwt SAzan: 20 4B Radis Devics: 6TS

el Offaet 212 dB
0 dB

Center Freq
818.000000 Mz

Center 818 MHz

Span 20 MHz2
#Res BW 100 kHz

EVBW 130 kHz Sweep 2467 nv

Occupied Bandwidth Total Power
8.9039 MHz
-172.00 kHz

9,475 MHz

20.9 dBm

Transmit Freq Error
% 4B Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

e "

OCC_5G_n26(Part90)_15KHz_.QPSK_5M CH163800

Radie St Hane
R evicn: BTS

Ref Offaet 212 dB8
Ref 30.00 dBm -

Moty

Center #18.5 MHz

Span 10 MHz
#Res BW 51 kHr

EVBW 180 kHz Sweep 4.730 ny

Occupled Bandwidth Total Fower 28.3 dBm
4.4658 MHz
6.118 kHz

4,969 MHz

OBW Power
xdB

Transmit Freq Error
% 4B Bandwidth

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Freq #16.000000 Wiz
AvglHeld: 1007100

Center Freq 819.000000 MHz Cef Radie Stk Hone

¥ Trig: Free Run

el Offaet 212 dB
Ref 30.00 dBm

Center 818 MHz
#Res BW 51 kHz

span 10 MHz2
Sweep 4.733 ny

EVBW 180 kHz

Occupied Bandwidth Total Power
4.4697 MHz
-1.910 kHz

4,987 MHz

20.4 dBm

Transmit Freq Error
% 4B Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB
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A

Report No.: 2408TW0104-U14

OCC_5G_n26(Part90)_15KHz_.QPSK_5M CH164300

OCC_5G_n26(Part90)_15KHz_.QPSK_10M CH163800

Agibennt Spestrusn Analyrer Dyl W
-

Center Freg B21.500000 MHz ¢ mtr?rtﬂq E21.500000 MHz
res Run

AvgilHold: 1001100
Radis Davien: BTS

Ref Offaet 212 dB8
_Ref 30,00 dBm

Span 10 MHz
Sweep 4.730 m

Center 821.5 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupled Bandwidth Total Fower 28.1 dBm
4.4621 MHz

-9.000 kHz OBW Power
5.013 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

Agibennt Spectrsn Analyrer Dcupli T
-

Center Freq B819.000000 MHz Mz
v AvglHeld: 1007100
Radis Daview BTS

el Offaet 212 dB
Ref 30.00 dBm

Center Freq

Agngmmtamgh #15.000000 MHz.

Span 20 MHz2
Sweep 2467 m

Center 818 MHz

#Res BW 100 kHz EVBW 130 kHz

Occuplied Bandwidth Total Power 20.4 dBm
8.9428 MHz

=171.42 kHz OBW Power
0.503 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

OCC_5G_n26(Part90)_15KHz_16QAM_5M CH163300

Agibernt Spetrusn Aalyrer Dy W
-

Cantar Freq #16.500000 MHz Radie St Hane
. Fres Aun AvgilHold: 1001100

Radis Devien: BTS

Ref Offaet 212 dB8
Ref 30.00 dBm

Center #18.5 MHz

#Res BW 51 kHr EVBW 180 kHz Sweep 4.730 ny

Occupled Bandwidth Total Fower 28.4 dBm
4.4602 MHz

=13.790 kHz OBW Power
4,085 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

Aagbernt Spectrsan Analyier Oreten W

i M

Cantar Freq #16.000000 Mz Radie Stk Hone

¥ Trig: Free Run AvglHeld: 1007100
BAan: 20 4B

Center Freq 819.000000 MHz

A1 Gt Radis Devics: 6TS

el Offaet 212 dB
_Ref 30,00 dBm

Center Freq
818.000000 Mz

Span 10 MHz2
Sweep 4.733 ny

Center 818 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupied Bandwidth Total Power 28.4 dBm
4.4676 MHz

~8.046 kHz OBW Power
4.840 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

r Fraq £21.500000 MHz
res Aun AvgilHold: 1001100

Radia St Hane

Ref Offaet 212 dB8
Ref 30.00 dBm

Center 821.5 MHz
#Res BW 51 kHr

Span 10 MHz
Sweep 4.730 m

EVBW 180 kHz

Occupled Bandwidth Total Fower 28.5 dBm
4.4594 MHz

+5.006 kHz OBW Power
4.028 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth

el Offaet 212 dB
Ref 30.00 dBm

Center 818 MHz
#Res BW 100 kHz

Span 20 MHz2

EVBW 130 kHz Sweep 2467 nv

Occupied Bandwidth Total Power 28.4 dBm
8.9165 MHz
-171.26 kHz CBW Power

9,600 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
% 4B Bandwidth
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A

Report No.: 2408TW0104-U14

OCC_5G_n26(Part90)_15KHz_64QAM_5M CH163300

OCC_5G_n26(Part90)_15KHz_64QAM_5M CH163800

Agibernt Spetrusn Analyrer Dy W
-

Center Freg B16.500000 MHz

Ref Offaet 212 dB8
_Ref 30,00 dBm

Center #18.5 MHz
WRes BW 51 kHz
Occupled Bandwidth
4.4676 MHz
-9.204 kHz
4,935 MHz

Transmit Freq Error
% 4B Bandwidth

Cantar Freq #16.500000 MHz
res Run

AvgilHold: 1001100

EVBW 180 kHz

Total Power

OBW Power
xdB

Radis Devien: BTS

Span 10 MHz
Sweep 4.730 m

27.8 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli T
-

Center Freq B819.000000 MHz Mz

o St Hane

AvglHeld: 1007100

el Offaet 212 dB
Ref 30.00 dBm_

Center 818 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupied Bandwidth Total Power
4.4706 MHz

+5.978 kHz OBW Power
4.931 MHz x dB

Transmit Freq Error
% 4B Bandwidth

Radis Devics: 6TS

Center Freq
818.000000 Mz

Span 10 MHz2
Sweep 4.733 ny

27.6 dBm

99.00 %
-26.00 dB

OCC_5G_n26(Part90)_15KHz_64QAM_5M CH164300

Ao Spestrn Aafyrer Ot B0

s

Centor Freq 821.500000 MHz
lll-lnin.lnw- i

Ref Offaet 212 dB8
Ref 30.00 dBm

Center 821.5 MHz
#Res BW 51 kHr
Occupled Bandwidth
4.4556 MHz
2712 kHz
4.883 MHz

Transmit Freq Error
% 4B Bandwidth

Cantar Freq £21.500000 MHz
Fres Aun AvgilHold: 1001100

EVBW 180 kHz

Total Power

OBW Power
xdB

i
Radie St Hane

Radis Devien: BTS

Span 10 MHz
Sweep 4.730 m

27.9 dBm

99.00 %
-26.00 dB

Agibennt Spectrsn Analyrer Dcupli W
-

Center Freq 819.000000 MHz
¥ Trig: Free Run

A1 Gt SAzan: 20 4B

el Offaet 212 dB
Ref 30.00 dBm

arts
i b

Center 818 MHz

#Res BW 100 kHz EVBW 130 kHz

Occupied Bandwidth Total Power
8.9321 MHz

+200.39 kHz OBW Power
0.623 MHz x dB

Transmit Freq Error
% 4B Bandwidth

Cantar Freq #16.000000 Mz
AvglHeld: 1007100

M
Radie Stk Hone

Radis Devics: 6TS

Center Freq
818.000000 Mz

Sweep 2467 m

27.8 dBm

99.00 %
-26.00 dB

Ref Offaet 212 dB8
Ref 30,00 dBm

Center #18.5 MHz
WRes BW 51 kHz
Occupled Bandwidth
4.4853 MHz
-8.160 kHz
5.006 MHz

Transmit Freq Error
% 4B Bandwidth

r Fraq: #16.500000 MHz

™
Radia St Hane

res Aun AvgilHold: 1001100

EVBW 180 kHz

Total Power

OBW Power
xdB

Span 10 MHz
Sweep 4.730 m

25.7 dBm

99.00 %
-26.00 dB

el Offaet 212 dB
Ref 30.00 dBm_

Center 818 MHz

#Res BW 51 kHz EVBW 180 kHz

Occupied Bandwidth Total Power
4.4617 MHz

-2.634 kHz OBW Power
4.925 MHz x dB

Transmit Freq Error
% 4B Bandwidth

span 10 MHz2
Sweep 4.733 ny

25.8 dBm

99.00 %
-26.00 dB
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Report No.: 2408TW0104-U14

OCC_5G_n26(Part90)_15KHz_256QAM_5M CH164300

OCC_5G_n26(Part90)_15KHz_256QAM_10M CH163800

Ao Spestesn Aalyres Dycsspien W

Frag. £21.500000 MHz
~e- Trig:Free Run Ay glHe
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Aef Offaet 212 dB8
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Transmit Freq Error 119 Hz OBW Power
% 4B Bandwidth 5.007 MHz xdB

Radie St Hane

Radis Devien: BTS
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Sweep 4.73)

25.7 dBm

99.00 %
-26.00 dB
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o Trig Free Aun
tonL i
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-181.78 kHz CBW Power
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Ml
AvglHeld: 1007100

Span 20 MHz2
Sweep 2467 ms

25.9 dBm

99.00 %
-26.00 dB
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A2. Frequency Stability Test Result
A2.1LTE Band 14

Test Site SR3 Test Engineer Wen Lee

Test Date 12/25/2024 Test Band Band 14 10M

Temperature vs. Frequency Stability

Voltage| Power Temp Declared Measured Frequency|Frequency Tolerance| Limit
Frequency

(%) | (VAC) (°C) (MH2) (Hz) (ppm) (ppm)

-30 793 1.43 0.002 2.5

-20 793 1.14 0.001 2.5

-10 793 0.42908 0.001 2.5

0 793 -0.58859 -0.001 25

100% | DC 3.6V 10 793 -1.33 -0.002 25

+ 20 (Ref) 793 1.13 0.001 25

30 793 -0.62388 -0.001 2.5

40 793 -0.78641 -0.001 25

50 793 -2.53 -0.003 2.5

Voltage vs. Frequency Stability

Voltage| Power Temp Declared Measured Frequency|Frequency Tolerance| Limit
Frequency
(%) | (VAC) (°C) (MHz) (Hz) (ppm) (ppm)
100% | DC 3.6V 20 793 1.13 0.001 25
115% [DC 4.14V 20 793 0.98738 0.001 25
97% |[DC 3.49V 20 793 0.95372 0.001 2.5
DC Current
DC Current (A) Link 0.73A IDLE 0.14 A
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A2.2 LTE Band 26 (814MHz ~ 824MHz)

Test Site SR3 Test Engineer Wen Lee
Test Date 12/25/2024 Test Band Band 26 (Part90) 10M
Temperature vs. Frequency Stability
Voltage| Power Temp Declared Measured Frequency|Frequency Tolerance| Limit
Frequency
(%) | (VAC) (°C) (MH2) (Hz) (ppm) (ppm)
-30 819 -1.51 -0.002 25
-20 819 1.99 0.002 25
-10 819 1.02 0.001 25
0 819 -1.81 -0.002 2.5
100% | DC 3.6V 10 819 -1.29 -0.002 2.5
+ 20 (Ref) 819 1.06 0.001 25
30 819 -2.09 -0.003 25
40 819 -2.44 -0.003 25
50 819 -2.31 -0.003 2.5
Voltage vs. Frequency Stability
Voltage| Power Temp Declared Measured Frequency|Frequency Tolerance| Limit
Frequency
(%) | (VAC) (°C) (MHz) (Hz) (ppm) (ppm)
100% | DC 3.6V 20 819 1.06 0.001 25
115% |DC 4.14V 20 819 1.13 0.001 25
97% |[DC 3.49V 20 819 1.14 0.001 25
DC Current
DC Current (A) Link 0.57A IDLE 0.13A
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A2.3NR nl14
Test Site SR3 Test Engineer Wen Lee
Test Date 12/25/2024 Test Band NR n14 10M
Temperature vs. Frequency Stability
Voltage| Power Temp Declared Measured Frequency|Frequency Tolerance| Limit
Frequency
(%) | (VAC) (°C) (MH2) (Hz) (ppm) (ppm)
-30 793 -7.30 -0.009 25
-20 793 -6.59 -0.008 25
-10 793 -7.40 -0.009 25
0 793 -7.31 -0.009 2.5
100% | DC 3.6V 10 793 -6.90 -0.009 2.5
+ 20 (Ref) 793 -7.40 -0.009 25
30 793 -7.47 -0.009 25
40 793 -7.62 -0.010 25
50 793 -7.63 -0.010 2.5
Voltage vs. Frequency Stability
Voltage| Power Temp Declared Measured Frequency|Frequency Tolerance| Limit
Frequency
(%) | (VAC) (°C) (MHz) (Hz) (ppm) (ppm)
100% | DC 3.6V 20 793 -7.40 -0.009 25
115% |DC 4.14V 20 793 -7.06 -0.009 25
97% |[DC 3.49V 20 793 -7.28 -0.009 25
DC Current
DC Current (A) Link 0.85A IDLE 0.12 A
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A2.4NR n26 (814MHz ~ 824MHz)

Test Site SR3 Test Engineer Wen Lee

Test Date 12/25/2024 Test Band NR n26 (Part90) 10M

Temperature vs. Frequency Stability

Voltage| Power Temp Declared Measured Frequency|Frequency Tolerance| Limit
Frequency
(%) | (VAC) (°C) (MH2) (Hz) (ppm) (ppm)
-30 819 0.27116 0.000 25
-20 819 -0.19631 0.000 25
-10 819 -0.10787 0.000 2.5
0 819 0.78208 0.001 2.5
100% | DC 3.6V 10 819 0.29112 0.000 2.5
+ 20 (Ref) 819 0.75980 0.001 25
30 819 -0.57056 -0.001 25
40 819 -0.16646 0.000 25
50 819 -0.16823 0.000 2.5
Voltage vs. Frequency Stability
Voltage| Power Temp Declared Measured Frequency|Frequency Tolerance| Limit
Frequency
(%) | (VAC) (°C) (MHz) (Hz) (ppm) (ppm)
100% | DC 3.6V 20 819 0.7598 0.001 25
115% |DC 4.14V 20 819 0.7446 0.001 25
97% |[DC 3.49V 20 819 0.9470 0.001 25
DC Current
DC Current (A) Link 0.59 A IDLE 0.14 A
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A3. Transmitter Output Power Test Result
A3.1LTE Band 14

LTE Band14 Maximum Conducted Output Power (Channel / Frequency (MHz))

Bandwidth 5MHz 10MHz

Modulation RB RB 23305 23330 23355 -- 23330 -

No. Offset 790.5 793 795.5 -- 793 =

1 #0 24.35 24.19 24.30 - 24.44 -

1 #Mid 24.29 24.63 2417 - 24.47 -

1 #High 24.32 24.14 24.15 -- 24.16 --

QPSK 50% #0 23.21 23.29 23.23 -- 23.27 --

50% #Mid 23.28 23.25 23.40 -- 23.37 --

50% #High 23.35 23.34 23.32 -- 23.35 --

100% #0 23.29 23.23 23.19 -- 23.24 --

1 #0 23.87 23.22 22.96 -- 23.19 --

1 #Mid 23.52 23.52 23.05 -- 23.84 --

1 #High 23.98 23.36 23.05 -- 23.40 --

16QAM 50% #0 22.22 22.33 22.14 -- 22.27 --

50% #Mid 22.34 22.44 22.31 -- 22.29 --

50% #High 22.23 22.28 22.20 -- 22.34 --

100% #0 22.33 22.20 22.23 -- 22.29 --

1 #0 22.44 21.95 21.95 -- 22.15 --

1 #Mid 22.64 22.81 22.37 -- 22.59 --

1 #High 22.54 22.07 21.86 -- 22.35 --

64QAM 50% #0 21.17 21.20 21.18 -- 21.27 --

50% #Mid 21.26 21.15 21.31 -- 21.35 --

50% #High 21.19 21.28 21.35 -- 21.37 --

100% #0 21.32 21.29 21.23 -- 21.33 --

1 #0 19.30 19.21 19.33 -- 19.30 --

1 #Mid 18.94 19.41 18.97 -- 19.18 --

1 #High 19.54 19.32 19.65 -- 19.35 --

256QAM 50% #0 19.37 19.23 19.31 -- 19.35 --

50% #Mid 19.30 19.33 19.40 -- 19.41 --

50% #High 19.21 19.31 19.38 -- 19.49 --

100% #0 19.29 19.28 19.36 -- 19.39 --
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A3.2 LTE Band 26 (814MHz ~ 824MHz)

LTE Band26 Maximum Conducted Output Power (Channel / Frequency (MHz))
Bandwidth 1.4MHz 3MHz S5MHz 10MHz
Modulation| RB | RB [26697|26740(|26783|26705|26740|26775|26715|26740|26765| -- |26740| --
No. |Offset|814.7 | 819 |823.3|815.5| 819 |822.5|816.5| 819 |821.5| -- 819 --
1 #0 |24.00|24.18|24.00|24.02|23.98|24.01|24.37|24.48|24.00| -- |24.10| --
1 |#Mid|24.14|23.82|24.18|24.25|23.80|23.99|24.20|24.08(24.00| -- [23.95| --
1 |#High|23.77[23.82|24.49|23.94|23.7823.98|24.29|23.93|24.20| -- [24.10| --
QPSK |50% | #0 |24.05|23.95|23.96|23.13|22.98|23.05|23.15|23.06|22.92| -- |23.12| --
50% | #Mid | 24.13|24.02 | 23.85|23.15|23.06 | 23.11 | 23.15(23.10 |23.05| -- |23.16| --
50% |#High|23.99 | 24.06 | 24.09 | 23.06 | 23.00 | 23.04 | 23.11 | 22.99 | 23.10| -- |23.00| --
100%| #0 |23.07|22.97|23.02|23.05|23.01(23.08|23.12|23.12|23.11| -- |23.09| --
1 #0 |23.28|22.99|23.36|22.56|22.20|23.12|22.78|23.15|2255| -- |22.86| --
1 [#Mid |23.15(22.73|23.44|23.03|23.22|23.48|23.11|23.31|23.11| -- |[23.64| --
1 |#High|23.63(22.82|23.14|23.11|23.09 22.92|23.40|23.49|22.42| -- [22.85| --
16QAM |50% | #0 |23.08|23.15|22.75|21.97|22.20(22.02|22.20(22.21|22.00| -- |22.07| --
50% | #Mid | 23.09 | 23.01 | 22.70 | 22.24 | 22.23 | 22.15 | 22.16 | 22.05 | 22.07| -- |22.24| --
50% |#High|22.76 | 23.06 | 22.84 | 22.09 | 22.10|22.18 | 22.08 | 22.08 | 22.15| -- [21.99| --
100%| #0 |21.91|21.88|22.18|21.98|22.08|22.22|22.03|21.96|22.01| -- |22.07| --
1 #0 |21.93|22.23|22.45|22.36|22.29|22.21|21.76|21.84|22.15| -- |21.78| --
1 [#Mid |22.07[22.40|21.97|22.05|21.68(21.99(21.73|21.71|21.69| -- |[22.19| --
1 |#High|21.01|21.65|21.93|21.65|22.30(22.07 |22.26|21.82|21.57| -- |[22.07| --
64QAM |50% | #0 |21.83|22.19|21.97|21.04|20.83|20.92|21.14|21.13|21.02| -- |21.11| --
50% | #Mid | 22.05|22.03|22.16|21.17|20.95|21.08 |21.20|21.17|21.15| -- |[21.06| --
50% |#High|22.30(21.77|21.98|21.31|21.10|21.22|21.22|21.23|21.20| -- |[21.19| --
100%| #0 |21.01|21.03|20.73(21.17|21.13(20.99|20.96|21.27|21.09| -- |21.19| --
1 #0 |18.24|19.40|19.60|18.40|20.01|18.86|19.14|19.70|18.64| -- |19.33| --
1 |[#Mid|19.01(18.71|19.70|19.61|19.33|19.30(18.81|19.44|19.21| -- [19.36| --
1 |#High|18.85|18.97|18.76|19.17|19.13|19.22(19.15|19.73|18.72| -- [18.93| --
256QAM |[50% | #0 |19.34|19.38|19.04|19.02|19.06|19.03|19.11|19.07(19.13| -- |[19.09| --
50% | #Mid | 19.17|18.88(19.12|19.18|18.91|18.87|19.06 | 19.24 |19.17| -- |19.24| --
50% [#High|19.00|18.65|18.92|19.03|19.16|19.02|19.17(19.21|19.17| -- |19.01| --
100%| #0 |19.30(19.03|18.93(19.04|19.08(19.04|19.18|19.14|19.18| -- |19.17| --
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A3.3NR nl4
NR N14 Maximum Conducted Output Power (Channel / Frequency (MHz))
SCSs
Modulation DFT_BPSK DFT_QPSK DFT_16QAM DFT_64QAM DFT_256QAM CP_QPSK
15kHz
RB
158100|158600 | 159100 | 158100 | 158600 | 159100 | 158100 | 158600 | 159100158100 | 158600 | 159100 [{158100| 158600 | 159100 |158100| 158600 (159100
Allocation
Bandwidth
No. @
7905 | 793 | 795.5 | 790.5 793 795.5 | 790.5 793 | 7955 | 790.5 | 793 | 7955 | 790.5 | 793 | 7955 | 790.5 | 793 | 7955
Offset
1@0 23.63 | 23.69 | 23.78 | 23.09 | 23.00 | 23.21 | 22.09 | 22.14 | 21.99 | 21.41 | 21.64 | 21.94 | 18.77 | 19.07 | 19.54 | 20.74 | 21.57 | 21.49
1@1 24.26 | 24.35 | 24.38 | 24.14 | 24.08 | 24.28 | 23.04 | 23.10 | 22.97 | 21.53 | 21.62 | 21.98 | 18.87 | 19.04 | 19.61 | 22.11 | 23.01 | 22.95
1@23 24.31 | 2429 | 24.22 | 24.09 | 24.01 | 24.20 | 22.99 | 23.07 | 22.92 | 21.42 | 21.59 | 21.97 | 18.92 | 19.23 | 19.62 | 22.08 | 22.81 | 23.07
5MHz
l@24 23.82 | 23.75 | 23.75 | 23.06 | 23.01 | 23.19 | 21.97 | 22.12 | 21.94 | 21.44 | 21.66 | 21.94 | 18.82 | 19.18 | 19.65 | 20.78 | 21.50 | 21.52
12@6 2421 | 24.14 | 2429 | 24.23 | 24.16 | 24.23 | 23.17 | 23.19 | 23.30 | 21.84 | 21.74 | 21.66 | 19.53 | 19.69 | 19.73 | 22.67 | 22.78 | 22.76
25@0 23.68 | 23.65 | 23.68 | 23.15 | 23.18 | 23.22 | 22.25 | 22.28 | 22.24 | 21.86 | 21.72 | 21.88 | 19.73 | 19.59 | 19.61 | 21.05 | 21.26 | 21.32
RB
- 158600 - - 158600 - - 158600 - - 158600 - - 158600 - - 158600 --
Allocation
Bandwidth
No. @
- 793 - - 793 - - 793 - - 793 - - 793 - - 793 -
Offset
1@0 - 23.64 - - 23.21 - - 21.94 - - 21.33 - - 19.44 - - 21.29 -
l@1 - 23.85 -- - 24.05 - - 23.16 - - 21.83 - - 19.45 - - 22.66 --
1@50 - 23.88 -- - 24.01 - - 23.09 - - 21.53 - - 19.52 - - 22.44 --
10MHz
l@51 - 23.34 -- - 22.99 - - 22.13 - - 21.49 - - 19.55 - - 21.20 --
25@12 - 24.18 -- - 24.15 - - 23.20 - - 21.84 - - 19.65 - - 22.73 --
50@0 - 23.59 -- - 23.15 - - 22.16 - - 21.73 - - 19.69 - - 21.18 --
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A3.4 NR n26 (814MHz ~ 824MHz)

NR N26 Maximum Conducted Output Power (Channel / Frequency (MHz))
SCS
Modulation DFT_BPSK DFT_QPSK DFT_16QAM DFT_64QAM DFT_256QAM CP_QPSK
15kHz
RB
163300163800 |164300|163300|163800|164300]/163300|163800|164300|163300|163800|164300]|163300|163800|164300{163300(163800| 164300
Allocation
Bandwidth
No. @
816.5 | 819 | 8215|8165 | 819 | 8215 | 816.5 | 819 | 8215|8165 | 819 | 8215 | 816.5 | 819 | 8215 | 816.5 | 819 8215
Offset
1@0 23.31 | 23.36 | 23.43 | 22.83 | 22.69 | 22.98 | 21.72 | 21.86 | 21.81 | 21.21 | 21.36 | 21.70 | 18.53 | 18.82 | 19.41 | 20.43 | 20.89 21.16
1@1 23.80 | 23.99 | 24.11 | 23.88 | 23.73 | 24.00 | 22.68 | 22.80 | 22.74 | 21.20 | 21.29 | 21.63 | 18.53 | 18.84 | 19.45 | 21.83 | 22.63 22.90
1@23 23.86 | 23.98 | 23.96 | 23.91 | 23.74 | 23.89 | 22.79 | 22.89 | 22.70 | 21.27 | 21.33 | 21.64 | 18.66 | 18.89 | 19.41 | 21.81 | 22.58 22.80
5MHz
1@24 23.25 | 23.52 | 23.56 | 22.82 | 22.78 | 22.96 | 21.75 | 21.85 | 21.75 | 21.18 | 21.36 | 21.74 | 18.58 | 18.81 | 19.51 | 20.57 | 21.03 21.32
12@6 24.02 | 23.82 | 23.93 | 23.94 | 23.81 | 24.00 | 22.99 | 22.91 | 22.93 | 21.49 | 21.41 | 21.32 | 19.39 | 19.46 | 19.43 | 22.51 | 22.52 22.44
25@0 23.46 | 23.42 | 23.47 | 22.92 | 22.95 | 2293 | 21.96 | 22.03 | 21.94 | 21.55 | 21.47 | 21.64 | 19.53 | 19.36 | 19.37 | 20.81 | 21.11 21.04
RB
- 163800 -- - 163800 -- - 163800 -- - 163800 -- - 163800 - - 163800 -
Allocation
Bandwidth
No. @
- 819 - - 819 - - 819 - - 819 - - 819 - - 819 -
Offset
1@0 - 23.29 - - 22.77 - - 21.92 - - 21.28 - - 19.20 - - 20.78 -
1@1 -- 23.53 -- -- 23.79 - - 22.90 - - 21.19 -- -- 19.23 - -- 22.33 -
1@50 -- 23.73 -- -- 23.84 - - 22.99 - - 21.42 -- -- 19.31 - -- 22.29 -
10MHz
1@51 -- 23.16 -- -- 22.92 - - 22.02 - - 21.39 -- -- 19.32 - -- 20.94 -
25@12 -- 23.92 -- -- 23.85 - - 22.89 - - 21.58 -- -- 19.38 - -- 22.39 -
50@0 -- 23.45 -- -- 23.00 - - 22.01 - - 21.52 -- -- 19.50 - -- 20.96 -
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A4. Peak to Average Radio Test Result

A4.1LTE Band 14
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PTAR_4G_B14_64QAM_5M CH23330

PTAR_4G_B14_64QAM_10M CH23330
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A4.2 LTE Band 26 (814MHz ~ 824MHz)

PTAR_4G_B26(Part90)_.QPSK_1.4M CH26740

PTAR_4G_B26

(Part90)_.QPSK_3M CH26740
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Agiberst Spectasin Atialy e Pimeee S1a) [T

Center Frag 819000000 MHz

Average Power

22,23 dBm
43.32 % at 0dB

0.1 %)

01 %
001°¢
0.001 %
0.0001 %
Peak

0.01 %}

0.001 %|

#IF GiliniLsive

0.0001 %' —

Cantar Freq: £10.000000 MHz Radic Stk Hune
% Trig Fres Aun Counts1 03 M100

#htan: 20 8

Cenler Freq
818 000000 MHx;

0dB
Info BW 3.0000 MHz
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PTAR_4G_B26(Part90)_16QAM_5M CH26740

Agiborst S{oetram Anialy ey Pomer Shal (T

Gantar Fraq £13.000000 MHz Radi
T Counts1,08 11,00 Mpt

Center Frag 819.000000 MHz

G L e

= Fres Aun
#Aten: 20 48

Average Power

22.26 dBm
43.98 % at 0dB

00001 % 7.41dB

Peak
Info BW 5.0000 Mz
fac Thrmns

PTAR_4G_B26(Part90)_16QAM_10M CH26740

bl Spectsin Atialy ey Pesee Shal (T3

i 08, 710

Center Frag B19.000000 MHz Qantar Fraq: 818.000000 MHz Radie Stk Mone
Trigi Fres Run Counts1,00 W10 Mpt

AIF Gl Ly #Actan: 20 48
Average Power

23.26 dBm
44.56 % at 0dB

0,0001
Peak
\
Info BW 10.000 MHz
Tors

PTAR_4G_B26(Part90)_64QAM_1.4M CH26740

Agiborst Spetram Aialyoer Power S1al (T3

5 E I3
Qantar Fraq: #10.000000 MHz Radie St Non:

Center Frag 819.000000 MHz
Counts 1,00 M/1.00 Mpt

HFGainiL

Average Power

21.21 dBm
42.80 % at 0dB

100 % 317
10%
01%
001 %
0001 %
0.0001 %
Peak

70 dB
7.81dB
7.87dB
29.08 dBm
Info BW 2.0000 MHz
= e

PTAR_4G_B26(Part90)_64QAM_3M CH26775

Agiberst Spectesin Atinlyser Pieer 1) (T3

Center Frag B22.500000 MHz antar Fraq 821.800000 Mz
W Trig: Free Run Counts-1,00 M1.00 Mpt
AIF G Lo Shcven: 20 4B

Average Power

21.24 dBm
42.94 % at 0dB

10,0 %
10%

7.77dB
8.03dB
8.06 dB
29.20 dBm
Info BW 3.0000 MHz
Toron

PTAR_4G_B26(Part90)_64QAM_5M CH26740

gt Spes trsen Addalyver Powes Shal (T

T = DI g O, T4

Cantar Fraq §10.000000 MHz Radic St Hune

e Trig: Fres Aus Caunts1,08 M1.00 Mt
#hArtan: 20 48

Center Frag 819.000000 MHz

Average Power

CenterFreq
819000000 MHx;

21.27 dBm
43.46 % at 0dB

10.0 % 299dB
10%
0.1%
001 %
0.001 %
00001 %
Peak

B.05 dB
dB

0.001 %/

0d8
Info BW 50000 MHz

PTAR_4G_B26(Part90)_64QAM_10M CH26740

Agiberst Spectasin Atialy e Pimeee S1a) [T

Cantar Freq: £10.000000 MHz Radia St Hane
% Trig Fres Aun Counts] 00 MO0 Mpt
#htan: 20 8

Center Frag 819000000 MHz

#IF GiliniLsive

Average Power

Cenler Freq
818 000000 MHx;

22,28 dBm
43.66 % at 0dB

10.0 %
10%
0.1°¢
0019
0.001 %
0.0001 %
Peak

6.38 dB
7.14dB

7.65dB
7.91dB
8.00 dB
30.28 dBm

0.001 %

o (" S S NN SN S —
0.0001 0dB

Info BW 10.000 MHz
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PTAR_4G_B26(Part90)_256QAM_1.4M CH26740

Agiborst S{oetram Atialy ey Pomer S1at (T3

Cantar Fraq #13.000000 MHz Radia St Hane
ws Fun Counts 1,00 M1,00 Mpt

Centar Frag B19.000000 MHz

Average Power

19.16 dBm
42.60 % at 0dB

00001 % B842dB
Peak

Info BW 2.0000 MHz
Torns

PTAR_4G_B26(Part90)_256QAM_3M CH26740

Agiborst Spectsin Atinlyser Peer 1) (T3
Cantar Freq §10.000000 M-z Radio Sut: Hone
g un Cownts] 00 W00 Mpt

Centar Frag 819000000 MHz

Average Power

19.26 dBm
42.30 % at 0dB

0.001 %

0.0001 % 0dB
Info BW 3.0000 MHz

g T

PTAR_4G_B26(Part90)_256QAM_5M CH26740

Agiborst S{oetram Anialyer Pomer Shal (T3

Centar Frag B19.000000 MHz Cantar Fraq #13.000000 MHz Radic St None
Trig: Fres Aun Counts1,08 11,00 Mpt
8

Gl e #Arar
Average Power

19.27 dBm i
42.99% at0dB| 10%|

0.01 %
0.001¢
0,0001
Peak

0000 MHz

PTAR_4G_B26(Part90)_256QAM_10M CH26740

Agiborst Spectasin Atialyser e 1) (T3
Fraq §10.000000 Mz
Cownts] 00 W00 Mpt

Centar Frag 819000000 MHz

AIF iitiLatve

Average Power

20.31 dBm
43.30 % at 0dB

0.0001
Peak dB
28,91 dBm

0.0001 % 0dB
Info BW 10.000 MHz
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A4.3NR Nn14

PTAR_5G_n14_15KHz_.PI2-BPSK_5M CH158600

Agiborst S{oe e Anialy ey Pomer Skal (T
Centar Frag 793,000000 MHz Qanter Fraq: T92.000000 MHz Radic Stk None
Trig: Fres Aun Counts 1,00 M11.00 Mpt

SiGilniLaw  #Aten: 20 4B

Average Power

23.63dBm
49.18 % at 0dB

1.97 dB
dB
4.01dB
4.08 dB
4.12dB
415dB
415dB
) dBm

0.001¢
0,0001 %
Peak

0.001 %}

Info BW 5.0000 MHz
g [T

PTAR_5G_n14_15KHz_.PI2-BPSK_10M CH158600

Agiberst Spectsin Atinly ey Pesee Skl (05

Qantar Fraq 732.000000 MHz Radie Suit: Hone
Trigi Fres Aun Counts1,00 W10 Mpt
#Attan: 20

Center Frag 792.000000 MHz

SIF Gl v

Average Power

23.71 dBm
46.69 % at 0dB

1

01%
001 %
0.001°¢
0,0001

4.06 dB
4.11dB

Info B 10.000 MHz
T

PTAR_5G_n14_15KHz_.QPSK_5M CH158600

Aot Sqw ez Atafyser Pomees Shal (CBF
Center Frag 793,000000 MHz Qantar Frag T92.000000 MHz Radi
Trig: Fres Aun Counts1,08 11,00 Mpt

SiGilniLaw  #Aten: 20 4B

Average Power

22,91 dBm
51.04 % at 0dB

4.76 dB
4.80 dB
00001 % 4.83dB
Peak
28.38 dBm
Info BW 5.0000 MHz
= Tprann

PTAR_5G_n14_15KHz_.QPSK_10M CH158600

Agiberst Spectsin Atinly ey Pesee Skl (05

Center Frag 792.000000 MHz QamarFraq: 730.000000 kiHz Radi
Trigi Fres Aun Counts] 00 W00 Mpt

AIF Gl Ly #Attan: 20 48
Average Power

23.21 dBm
46.80 % at 0dB

251dB
4.09dB
444 dB
4.71dB
) B
4.80dB
490 dB
28.11 dBm

0,0001
Peak
Info BW 10.000 MHz
Tors

PTAR_5G_n14_15KHz_16QAM_5M CH158600

Cantar Fraq 792.000000 MHz Radic St Hune
e Trigi Fres Run Caunts1.08 M1.00 Mt
#Aten: 20 48

Center Frag 793.000000 MHz

Luw

Average Power

CenterFreq
793 000000 Mz

22,02 dBm
46.66 % at 0dB

284dB
491dB

0.001 %
0.0001 %
Peak

0.001 %/

PTAR_5G_n14_15KHz_16QAM_10M CH158600

gt Spectrsn Analyrer Power Skal (TP
Cantar Fraq 792.000000 MHz Radio 5

= TrigiFres Run Counts, 00 M1.00 Mpt
#Atan: 20 8

Center Frag 793.000000 MHz

SIF GillniLsive

Average Power

Cenler Freq
183.000000 Mz

2217 dBm
43.95 % at 0dB

10.0% 3.01dB
1.0 % B
547 dB
569dB

01%
001 %
0.001 %

0.0001 % 0.001 %}

o s S SN { S C T S—
0.0001 0dB

Info BW 10.000 MHz
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PTAR_5G_n14_15KHz_64QAM_5M CH158600

Agiborst S{oe tram Anialy ey Pomer S1at (T3

Center Freq 793.000000 MHz Clmwfrc: 792.000000 MHz Radie St Hone

Counts 1,00 M1,00 Mpt

Average Power

21.39 dBm
45.12 % at 0dB

0.0001 %
Peak |
3 d

Info BW 5.0000 MHz
[

PTAR_5G_n14_15KHz_64QAM_10M CH158600

Center Frag 793,000000 MHz Gemtar Frag 732.000000 Mz Radle Set: Hone
s

Cownts1,00 MO0 Mpt

Average Power

21.72dBm
42.90 % at 0dB

0.0 %

0.0001 % 3 0.001 %/

Peak 49 dB
28.21 dBm

0.0001 % 0dB
Info BW 10.000 MHz

PTAR_5G_nl14_15KHz_256QAM_5M CH158600

Agiborst S{etram Anialyer Pomer Shal (T3

Qanter Fraq 53000000 MHz Radia St Hane
Counts- 1,00 M11.00 Mpt

Centar Frag 793.000000 MHz

G L e

Average Power

19.42 dBm
41.84 % at 0dB

dB
5.46 dB
B6.81dB
0.01 %
0.001¢
0,0001
Peak

0000 MHz

Agiberst Spectsin Atialy ey Pesee 1l (T3

Center Freac

Radie
1,00 MA1.00 Mpt

Average Power

19.65 dBm
42.19 % at 0dB 10%}

0,0001 7.70dB 0.001 %t
Peak

0.0001 % 0dB
Info BW 10.000 MHz
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A4.4NR n26 (814MHz ~ 824MHz)

PTAR_5G_n26(Part90)_15KHz_.PI12-BPSK_5M CH163800

Agiborst S{oetram Anialy ey Pomer Shal (T

Qanter Fraq’ #10.000000 MHz Radia St Hans

Center Frag 819.000000 MHz
Free flun Counts-1,08 W11.08 Mgt

e T
SIG AL aw #Aen: 20 48

Average Power

23.03 dBm
54.44 % at 0dB

470 dB
4.90 dB
4.98 dB
5.01 dB

93 dB
28.96 dBm

0,0001 % 0.001 %}

Peak

Info BW 5.0000 MHz
g [T

PTAR_5G_n26(Part90)_15KHz_.PI2-BPSK_10M CH163800

Agiberst Spectsin Atialyeer Pesee St (05
Pl TR 1M e 37, T
Radic Stk None
1,00 MA1.00 Mpt

Cantar Fraq 815.000000
Trigi Fres Run [
#hran; 20 48

Center Frag 819000000 MHz

SIF Gl v

Average Power

23.53 dBm
46.29 % at 0dB

 dB
1.0¢ 3.96 dB
0.1% 4.56 dB
001 % 471dB
0.001°¢ 478 dB
0,0001 481dB

Info B 10.000 MHz
T

PTAR_5G_n26(Part90)_15KHz_.QPSK_5M CH163800

Aot Squ ez Atafyer Pomeer Shat (LB
Center Frag 819.000000 MHz Qantar Fraq $13.000000 MHz Ra
Trig: Fres Aun Counts1,08 11,00 Mpt

G #ATen: 20 45
Average Power

22.86 dBm
50.06 % at 0dB

0,0001 %
Peak
Info BW 5.0000 Mz
fac Thrmns

PTAR_5G_n26(Part90)_15KHz_.QPSK_10M CH163800

Agiborst S{peetesin Atinly ey Pesee 1) (T3

Center Frag B19.000000 MHz Qamtar Fraq: 15.000000 kiHz Radi
Trig: Fres Run Counts], 60 WH1.00 Mpt

A Gl Laree #Acten: 20 48
Average Power

22,97 dBm
45.12 % at 0dB

260dB
449dB

Info B 10.000 MHz
T

PTAR_5G_n26(Part90) 15KHz_16QAM_5M CH163800

Agiberst Spectrm Aialyrer Power S1al (T
T = G Pl 27, T4
Cantar Fraq: #10.000000 WMHz Radia St Nune
e TrigiFres Run Counts1.00 M11,00 Mpt

#Atten: 20 4B

Center Frag 819.000000 MHz

Luw

Average Power

CenterFreq
819000000 Mz

21.70dBm
45.32 % at 0dB

0.001 %
0.0001 %
Peak

0.001 %/

Info BW 50000 MHz

PTAR_5G_n26(Part90)_15KHz_16QAM_10M CH163800

gt Spectrsen Aalyrer Power Skal (T8
Cantar Freq: £10.000000 MHz Radia 5

= Trig Fres Run Counts, 00 M1.00 Mpt
#Atan: 20 B8

Center Frag 819000000 MHz

SIF GillniLsive

Average Power

Cenler Freq
818 000000 Mz

22.00 dBm
43.21 % at 0dB

10.0 %
10% 4,97 dB
601dB
624 dB
dB
6.40 dB
42 dB
42 dBm

01%
001 %
0.001 %
0.0001 %
Peak

0.001 %
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PTAR_5G_n26(Part90)_15KHz_64QAM_5M CH163800

Agiborst S{etram Anialyer Pomer Shal (T3

Cantar Fraq #13.000000 MHz Radia St Hans
iy Counts- 1,00 M11.00 Mpt

Centar Frag B19.000000 MHz

Average Power

21.36 dBm
42.93 % at 0dB

0.0001 %
Peak

0.0001 % 0dB
Info BW 5.0000 MHz

PTAR_5G_n26(Part90)_15KHz_64QAM_10M CH163800

Agiborst Spectsin Atinlyser Peer 1) (T3
Cantar Freq §10.000000 M-z Radio St Hone
g un Cownts] 00 W00 Mpt

Centar Frag 819000000 MHz

Average Power

21.563 dBm
42.74 % at 0dB

0.01 %|
00001 % 6.94dB 0.001 %
Peak

0dB ;
Info BW 10.000 MHz

0.0001 %

PTAR_5G_n26(Part90)_15KHz_256QAM_5M CH163800

Agiborst Spetram Atialyoer Power S1al (T3

Radia St Hans
un Counts 1,00 M/1.00 Mpt
5

Centar Frag B19.000000 MHz e #10.000000 MHz

STl e
Average Power

19.30 dBm
42.34 % at 0dB

001 %
0.001 4
0,0001

0000 MHz

Agiberst Spectsin Atinlyser e 1) (T3

Fraq §10.000000 Mz Radic Sut: Hone
Cownts] 00 W00 Mpt

Centar Frag 819000000 MHz

AIF iitiLatve

Average Power

19.42 dBm
42.31 % at 0dB

0.0001
Peak

0.0001 % 0dB
Info BW 10.000 MHz
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A5. Transmitter unwanted emissions (band-edge) Test Result
A5.1LTE Band 14

EDGE_4G_B14_.QPSK_5M _1RB@0_CH23305 EDGE_4G_B14_.QPSK_5M _1RB@MAX_CH23355

Cantar Fraq: TST 8500000 Mz Radi a 787.500000 MHz
o Trig: Free Run AugilHele: 1010 -
Wiisktaw  BAton: 30 48 Radis Deview: TS W Gt o

Ref Offast 21.4 d8 Ref Offast 21.4 dB
Ref 30,00 dBm ! Ref 30,00 dBm

CenterFreq) CenterFreq
THT 500000 MHr, \ TE7 500000 MHr

Ref Offsst 21.4 d8 Ref Offast 21.4 dB
Ref 30,00 dBm ! Ref 30,00 dBm
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EDGE_4G_B14_.QPSK_10M _1RB@0_CH23330

Agibersl Sy trsm Anialycer Spurko |mbase

Ref Offast 21.4 d8
Ref 30.00 dBm

[T T s O,

Radia Stk Hone

Radis Devica: BTS

Ref Offast 21.4 dB
Ref 30.00 dBm

Stop B06 MHz

Centear Freg 787.500000 MHz
Wit BAen:30

EDGE_4G_B14_.QPSK_10M _1RB@MAX_CH23330

it Spestsin Analy er Saurknn Lmbasios

T 70 M s O, T

Radie Stk Hone.

amar Fraq: 757800000 Mz
Avglele 1010

Trigi Fres Run
L) Radie Devica: 8TS

Stop B0G MH?|

Agibersl 5{o trsm Anialyer Spurkos |mbasen

er Frag /87.500000 MHz

Canter Fraq: TST.500000 MHz
o Trig: Free Run
I iabei s #hAran:

AuglHele 1010

Ref Offast 21.4 d8
Ref 30,00 dBm

e

]smn 760 MHz

i e 13,
Radia Stk Hone

Radie Devica: 8TS
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A5.2 LTE Band 26 (814MHz ~ 824MHz)

EDGE_4G_B26(Part90)_.QPSK_1.4M _1RB@0_CH26697

Agiberst 5{e trism Anialyer Spurkos |mbasies

r Freg B22.500000 MHz

Ref Offast 21.4 d8
Ref 25.00 dBm

Start 809 MHz

Centar Fraq 822500000 MHz
Trigi Fres Run
#Aren: 30 48

| Fraq

AuglHele 1010

i =)
Radie Stk Hone

Radis Devica: BTS

Center Freq)

822 500000 MHx

EDGE_4G_B26(Part90)_.QPSK_1.4M

bl 5{ e tasin Aaly rer Sfautkns Limbasiorts

Ref Offast 21.4 dB
Ref 25.00 dBm

[ Ampituce
504

_1RB@MAX_CH26783

it o
Radie Stk Hone

Radie Devica: §TS

CenterFreq|
822 500000 MHz,

IFiakd s

Ref Offast 21.4 d8
Ref 25,00 dBm

Start 8089 MHz

Gentar Fraq 822500000 MHz
Trigi Fres Run
#Aren: 30 48

M
AuglHele 1010

Agibernt Sjpectram Analyer Sputknr |mkases

Center Freq 822.500000 MHz

Wiisioie | #AeN: 30

Centar Freq 822800000 MHz
Trigi Fres Aun AuglHele 1010
08

E how
Radie St Nane

Radie Devisa: BTS

gt Sipetrsmn Analyrer Spurknn sk

Cantar Fraq: 822000000 Wiz

e Trig Free Run AvglHele 1010
W G s #Atten: 20 48

Center Freg 822500000 MHz

Ref O 14 d8
Ref 25.00 dBm

el

[T

hos
Radle Stk Hane

Radie Devisa: §TS
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EDGE_4G_B26(Part90)_.QPSK_3M _FULL RB@0_CH26705

gt Sioe trien Arialyser Sputkos Fenbaviers
r Freg B22.500000 MHz Canter Fraq 821500000 MHz

e Trigi Fras Run AuglHele 1010

Wik s wAten: 30

Ref Offast 21.4 d8
Ref 25.00 dBm

Radie Stk Hone

gl Sipetrimn Annlyrer  Spurkns sk
ar Freg 822.500000 MHz Camar
o TrigiFree Run
W ki s #htten: 30

Ref Offast 21.4 dB
Ref 25.00 dBm

Froq

£22.500000 Mz
Avglele 1010

EDGE_4G_B26(Part90)_.QPSK_3M _FULLRB@MAX_CH26775

o
Radie Stk Hone
Radie Devica: §TS

Gentar Fraq 822500000 MHz
Trigi Fres Run AuglHele 1010
#Aren: 30 48

Ref Offast 21.4 d8
Ref 25,00 dBm

Start 8089 MHz

n  |RBW | Fraguan

o =
Radia Stk Hone

Radie Devica: BTS

o Trig Fr
Wiabtuw  BActen: 30 48

Ref Offast 21.4 dB
Ref 25.00 dBm

q  |RBW | Fraquancy

o
Radie Stk Hone
Radie Devica: §TS

[Ampituce

Cantar Fraq 822.900000 MHz
e Trigi Free Run AuglHele 1010
Wi s #Atsen: 20 48

Radie Devisa: BTS

wittar
e Trig Free Run
W G s #Atten: 20 48

Start 819 MHz

MHz
Avgltiele 100
Radie Devisa: §TS

[T
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EDGE_4G_B26(Part90)_.QPSK_10M _1RB@0_CH26740

Agiberst 5{e triam Anialyer Spurlos |mkavers

r Freg B22.500000 MHz Center Freq 821500000 MHz
Trigi Fres Run Augltele 10/

IFiakd s #Aren: 30 4B

Ref Offast 21.4 d8
Ref 25.00 dBm

EDGE_4G_B26(Part90)_.QPSK_10M _1RB@MAX_CH26740

Camtat Fraq £21.500000 Mz )
o TrigiFres Run Avglele 1010
W ki s #htten: 30 48

Ref Offast 21.4 dB
Ref 25.00 dBm

ismn 819 MHz

[ Spur | Range

s Artnly e Spurkons Fenkaviers
Cantar Fraq S21500000 MHz
e Trigi Fres Run Augltele 10/

Wik s #Atten: 30 48

Ref Offast 21.4 d8
Ref 25.00 dBm

ismn 809 MHz

[ Spur | Range | Stan Frag

Radis Devica: BTS

Stop B19 MHz

Camtat Fraq £21.500000 Mz )
o TrigiFres Run Avglele 10h0
W ki s #htten: 30 48

Ref Offast 214 d8

Ref 25.00 dBm

AR b

ismn 819 MHz

Fraquancy
m

Sut: Mo

Radie Devica: §TS

[Ampitude | | AL
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A5.3NR Nn14

EDGE_5G_n14_15KHz_.PI2-BPSK_5M _1RB@0_CH158100

g S{pe trsen A
Genter Frag: TST. Radia St N

e Trigi Fres Run

Wik s #Aten: 30 4B

MHz
AugilHele: 1010

Radis Devica: BTS

CenterFreq)
THT 500000 MHr,

EDGE_5G_n14_15KHz_.PI2-BPSK_5M _1RB@MAX_CH159100

gheos Spctraon Analyrer  Spiations Fbiskts

. T8 bl
Mz Radie Stk Hone.
Avgltiele 10010
Radie Devica: §TS

Ceanter Freq TST 500000 Mz Radie 5 MNons
W Trigi Fres fun AuglHele 1010
Wiiskiww  #ATen: 30 Radis Deview: BTS

O
_Ref 30.0

e i o
Camar Fraq 787 500000 MHz Radie St None
o Trigi Fres Run AvglHele 1010

#htten: 30 48

I bt e Radis Devics: 875

Stop B06 MHz

Cantar Fraq: TT 500000 MHz
Trigi Fres Aun AuglHele 1010
08

" whnen: 20 Radia Deviaw: 8TS

| Spur | Range | StartFren | Stop Fieg
1 1 i [

787500000 Witz
Avgltiele 1010

Center Freg FH7.500000 MHz Radie St Mo

W G Radis Devias: 875

ot d8
Ref 30.00 dBm

Stop 806 NMHz

| Ampiftude
B
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EDGE_5G_n14_15KHz_.PI2-BPSK_10M _FULL RB@0_CH158600

= S s £ =T
Gentar Fraq: T8T500000 MHz Radi Stk Wi
e TrigiFres Run AuglHele 1010
Wik s #Aten: 30 4B

Radis Devica: BTS
Ref Offast 21 2 d8
Ref 30,00 dBm

|sm1 769 MHz

Fraquancy | Ampituos | | oLk

EDGE_5G_n14_15KHz_.PI2-BPSK_10M _FULL RB@MAX_CH158600

=y = z =TT
amar Fraq: 757800000 Mz
e TrigiFres Run Avglele 1010
W ki s #htten: 30 48

Radie Stk Hor

Radie Devica: §TS
Ref Offast 21 2 dB
Ref 30,00 dBm

Start 769 MHz
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A5.4 NR n26 (814MHz ~ 824MHz)

EDGE_5G_n26(Part90)_15KHz_.PI2-BPSK_5M _1RB@0_CH163300 EDGE_5G_n26(Part90)_15KHz_.PI2-BPSK_5M _1RB@MAX_CH164300

Siwtrsn Aninlyser  Sphirkosy |mbase Agibernt Sjsectvin Atialyser  Siphrious bimbaiorts

Frag B22.500000 MHz Cantsr Fraq 822500000 MHz Frag B22.500000 MHz
o Trig: Free Run Augltele 10110 — Trig: F
I iabei s #Aran: 30 4B Radis Devicu: BTS 3 W bt i Radis Devica: 875

Ref Offs 2 dB
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A6. Transmitter unwanted emissions (spurious) Test Result
A6.1LTE Band 14
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A6.2 LTE Band 26 (814MHz ~ 824MHz)
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